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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Mobile Phone

Tested Model

G60

Multiple Models

V70, VIVO X6

Frequency Range

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5/LTE B5: 824-849 MHz
WCDMA B4/LTE B4: 1710-1755 MHz
LTE B7: 2500-2570 MHz

LTE B12: 699-716 MHz

LTE B17: 704-716MHz

Transmit Power

GSMB850: 32.67dBm(GMSK), 27.63dBm(8PSK)
PCS1900: 28.92dBm(GMSK), 26.58dBm(8PSK)
WCDMA Band 2: 22.76dBm

WCDMA Band 4: 22.75dBm

WCDMA Band 5: 22.66dBm

LTE Band 2: 22.79dBm

LTE Band 4: 22.79dBm

LTE Band 5: 22.75dBm

LTE Band 7: 22.78dBm

LTE Band 12: 22.78dBm

LTE Band 17: 22.74dBm

Modulation Technique

2G: GMSK,8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G: FPC Antennas

Voltage Range

Powered: DC 3.85V by internal rechargeable Li-ion battery
Recharged: DC 5.0V by adapter

Date of Test

2019/11/27~2019/12/02

Sample serial number

1234567890123 (Assigned by applicant)

Received date

2019/11/18

Sample/EUT Status

Good condition

Normal/Extreme Condition

N.V.: Nominal Voltage: 3.85Vpc
L.V.: Low Voltage: 3.3Vpc
H.V.: High Voltage: 4.4Vpc

Adapter information

Model: US-CR-2000
Input: AC 100-240V, 50/60Hz, 0.3A
Output: DC 5.0V, 2000mA

Notes: This series products model: V70, VIVO X6 and G60 are electrically identical, model G60 was selected for
fully testing, the detailed information can be referred to the declaration which was stated and guaranteed by the
applicant.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Objective

This test report is prepared on behalf of BLU Products, Inc. in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS&DTS and Part 15B JBP submissions with FCC ID: YHLBLUG®60.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TTIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1°C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model

Serial Number

Rohde & Schwarz Wideband Radio Communication Tester CMW500

1201.002K50-

116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o o
L | CMWS500/ ACP
L1 CMU200 Source
A
Antenna EUT =
<

Non-Conductive Table
150 ¢cm above Ground Plane

Y

< | 1.5 Meters f

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§1.1307, §2.1093 RF Exposure (SAR) Compliance*
32.1046; § 22.913 (a); .
§2 4?232 ©): §§27. 50 (c)( ()d) (h) RF Output Power Compliance
§2.1047 Modulation Characteristics Not Applicable
§ 22§921' ;0292’ 4§22328.9g;;7 53 Occupied Bandwidth Compliance
S §2 ZT;;’Sielz)zgzlz g); Spurious Emissions at Antenna Terminal Compliance
S §2'214? 32’86(212)2;2177 g); Field Strength of Spurious Radiation Compliance
§22.917 (a); .
§ 24.238 (a); §27.53(h) (m) Band Edge Compliance
§§2;1025 35 5’ .§§2227' 3535’ Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RSZ191118001-20.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Erllininag | C D
Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2019-07-22 | 2020-07-21
Schwarz
Sunol Sciences | Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2019-04-20 | 2020-04-20
Sonoma Amplifier 310N 186238 2019-04-20 | 2020-04-20
Instrument
Agilent Signal Generator N5183A MY51040755 2018-12-03 | 2019-12-03
Rohde & EMI Test Receiver ESR3 102455 2019-07-09 | 2020-07-08
Schwarz
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIiFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2019-11-12 | 2020-11-12
Ducommun RF Cable 104PEA 218124002 2019-11-12 | 2020-11-12
Technologies
Ducommun RF Cable RG-214 1 2019-11-12 | 2020-11-12
Technologies
Ducommun RF Cable RG-214 2 2019-11-12 | 2020-11-12
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
technologies
Heatsink Amplifier QLW-18405536-J0 15964001002 2019-11-12 | 2020-11-12
Required
Unknown High Pass filter 2.8GHz Unknown 2019-04-20 | 2020-04-20
Unknown High Pass filter 1.3GHz Unknown 2019-04-20 | 2020-04-20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Manufacturer Description Model Serial Number e boion] Redibtion
Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2019-03-02 | 2020-03-01
Schwarz
ESPEC Temperature & EL-10KA 9107726 2019-01-05 | 2020-01-05
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Fluke Digital Multimeter 287 19000011 2019-04-12 | 2020-04-12
Rohde & Universal Radio CMU200 106891 2018-12-27 | 2019-12-26
Schwarz Communication Tester
Wideband Radio
Rohde & Communication CMW500 1201.002K50-146520- 1 »)19_97.09 | 2020-07-08
Schwarz wh
Tester
Ducommun RF Cable RG-214 3 Each Time
Technologies
Ducommun RF Cable UFA210A-1-4724- |\ 1op 64360 223410001 | 2019-11-12 | 2020-11-12
technologies 30050U
WEINSCHEL 3dB Attenuator 6231 666 Each Time
Unknown Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E

Page 9 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ191118001-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the
698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52%
ATM Pressure: 101.0 kPa

The testing was performed by George Zhong on 2019-11-28.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Conducted Power

Cellular Band (Part 22H)

Frequency ENEEE QUL Limit
Mode Channel (MHz) Power (dBm)
(dBm)
128 824.2 32.63 38.45
GSM 190 836.6 32.25 38.45
251 848.8 32.51 38.45
Mode Channel SUEHERTY Average(ggg:;lt o B
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 32.58 28.63 28.18 27.33 38.45
GPRS 190 836.6 32.67 28.44 28.27 27.15 38.45
251 848.8 32.44 28.55 28.12 27.34 38.45
Frequenc Average Output Power (dBm) Limit
Mode Channel (D(’}HZ) ! 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 27.36 25.17 23.88 21.19 38.45
EGPRS 190 836.6 27.37 25.24 23.87 21.27 38.45
251 848.8 27.63 25.15 23.94 21.18 38.45
Aver Power
Mode Test Test 351 l:)P " age(fi)]l;gl);lt ™
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.63 22.66 22.56
1 21.47 21.38 21.58
2 21.38 21.55 21.55
HSDPA 3 21.49 21.64 21.44
4 21.45 21.62 21.61
WCDMA 5 21.42 21.51 21.52
(Band'v) | Normal 1 21.44 21.20 21.40
2 21.42 21.24 21.24
HSUPA 3 21.50 21.25 21.18
4 21.51 21.37 21.41
5 21.67 21.38 21.56
HSPA+ 1 21.42 21.51 21.35

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

PCS Band (Part 24E)
Average Output A
Mode Channel Fr(‘f\(,l[lll_g;cy Power ((Il"]l;:::)t
(dBm)
512 1850.2 28.92 33
GSM 661 1880.0 28.48 33
810 1909.8 28.75 33
F Average Output Power L
Mode Channel requency (dBm) 1l
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.77 26.14 24.87 22.58 33
GPRS 661 1880.0 28.35 26.25 2491 22.65 33
810 1909.8 28.64 26.18 24.95 22.74 33
Average Output Power (dBm imi
Mode Channel | Frequency 2 p (dBm) Limit
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.42 24.57 22.13 20.67 33
EGPRS 661 1880.0 26.54 24.48 22.34 20.58 33
810 1909.8 26.58 24.62 22.21 20.46 33
3GPP Average Output Power
Test Test (dBm)
Mode oo Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.76 22.66 22.66
1 21.67 21.54 21.75
2 21.58 21.72 21.42
HSDPA 3 21.35 21.83 21.47
4 21.52 21.81 21.54
WCDMA Normal 5 21.34 21.85 21.51
(Band II) 1 21.15 2.14 21.19
2 21.26 21.32 21.15
HSUPA 3 21.27 21.40 21.28
4 21.38 21.48 21.32
5 21.34 21.55 21.30
HSPA+ 1 21.53 21.35 21.41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

AWS Band (Part 27)
-— Te‘st‘ Test 3 Sll;P Average((g.gg:;lt Power |
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.53 22.75 22.66
| 21.45 21.54 21.48
2 21.54 21.68 21.45
HSDPA 3 21.48 21.41 21.52
4 21.41 21.62 21.34
WCDMA Normal 5 21.42 21.50 21.51
(Band 1V) 1 21.10 21.12 21.20
2 21.21 21.15 21.34
HSUPA 3 21.14 21.28 21.28
4 21.08 21.17 21.19
5 21.18 21.35 21.27
HSPA+ 1 21.36 21.28 21.24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.38 13
GSM Middle 1.44 13
High 1.37 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.28 13
EGPRS Middle 1.36 13
High 1.25 13
Mode Channel PAR (dB) Limit (dB)
Low 3.26 13
RMC B
(BPSK) Middle 3.55 13
High 342 13
Low 3.04 13
HSDPA B
(16QAM) Middle 3.05 13
High 3.07 13
Low 2.98 13
HSUPA ;
(BPSK) Middle 3.05 13
High 2.99 13
Low 3.21 13
HSPA+ Middle 3.16 13
High 3.33 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.66 13
GSM Middle 1.44 13
High 1.58 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.45 13
EGPRS Middle 1.53 13
High 1.68 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.18 13
RMC ;
(BPSK) Middle 3.17 13
High 3.25 13
Low 2.92 13
HSDPA ;
(16QAM) Middle 2.94 13
High 3.00 13
Low 3.15 13
HSUPA ;
(BPSK) Middle 2.94 13
High 3.28 13
Low 3.26 13
HSPA+ Middle 3.14 13
High 3.27 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

AWS Band
PAR Limit
Mode Channel (dB) (dB)

Low 2.99 13

RMC ;
(BPSK) Middle 2.97 13
High 3.15 13
Low 3.03 13

HSDPA ;
(16QAM) Middle 3.02 13
High 3.14 13
Low 291 13

HSUPA ;
(BPSK) Middle 2.80 13
High 3.08 13
Low 3.25 13
HSPA+ Middle 3.21 13
High 3.54 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Radiated Power

GSM Mode:
\Frequency lllézziivner Tlx'lr:tz;l)le Rf‘ e Sll(l:)::)llt: teintenna Al{iz,l;te Limit | Margin
MH) | vy | Degree | oo |y | @by | 1055 | Gain | (am) | @Bm) | (4B)
(dB) |(dBd/dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 87.25 127 1.7 H 27.9 1.35 0.0 26.55 38.45 11.90
836.6 88.48 347 2.1 \% 28.5 1.35 0.0 27.15 38.45 11.30
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 86.54 141 1.9 H 16.9 1.30 9.40 25.00 33 8.00
1880.00 | 86.49 215 1.2 \% 16.6 1.30 9.40 24.70 33 8.30
EDGE Mode:
L‘requency Receiyer Turntable Rx Antenna Sugsatli)tlleltedAntenna Absolute Limit | Margin
OH) | (ipvy | Degree | eignt | Polar | Level | Cioss” | “Gain | (apm) | @Bm | (@B)
(dB) (dBi)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 83.21 100 2.0 H 23.8 1.35 0.0 22.45 38.45 16.00
836.6 82.54 242 1.1 \ 22.5 1.35 0.0 21.15 38.45 17.30
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 82.54 155 2.3 H 12.9 1.30 9.40 21.00 33 12.00
1880.00 | 81.68 179 1.4 \ 11.8 1.30 9.40 19.90 33 13.10
WCDMA Mode:
Frequency Receiyer Turntable Rx Antenna Sl:?:lt)ilteute:ntenna Absolute Limit | Margin
MHD) G5V | Degree | TaEnt|bolar | Level | loss | " Gain | (apm) | @B | (@B)
(dB) | (dBd/dBi
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 81.54 182 22 H 222 1.35 0.0 20.85 38.45 17.60
836.6 82.47 108 1.8 \% 2255 1.35 0.0 21.15 38.45 17.30
EIRP for WCDMA Band II (Part 24E), Middle Channel
1880.00 | 80.96 268 2.5 H 11.3 1.30 9.40 19.40 33 13.60
1880.00 | 79.25 311 1.3 \% 9.4 1.30 9.40 17.50 33 15.50
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 | 82.56 46 1.5 H 9.2 1.30 8.90 16.80 30 13.20
1732.60 | 83.02 294 1.9 \Y% 10.3 1.30 8.90 17.90 30 12.10
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz(;th Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.59 22.73 22.51
RB Size=1, RB Offset=2 22.68 22.30 22.27
RB Size=1, RB Offset=5 22.59 22.53 22.76
QPSK RB Size=3, RB Offset=0 21.08 21.64 21.13
RB Size=3, RB Offset=1 21.71 21.49 21.49
RB Size=3, RB Offset=2 21.78 21.36 21.39
RB Size=6, RB Offset=0 21.66 21.23 21.26
4 RB Size=1, RB Offset=0 22.42 22.25 22.23
RB Size=1, RB Offset=2 22.49 22.67 22.5
RB Size=1, RB Offset=5 22.09 22.45 22.09
16QAM RB Size=3, RB Offset=0 21.16 21.68 21.02
RB Size=3, RB Offset=1 21.28 21.09 21.27
RB Size=3, RB Offset=2 21.72 21 21.63
RB Size=6, RB Offset=0 21.28 21.27 21.2
RB Size=1, RB Offset=0 22.34 22.24 22.4
RB Size=1, RB Offset=7 22.42 22.71 22.05
RB Size=1, RB Offset=14 22.16 22.42 22.79
QPSK RB Size=8, RB Offset=0 21.36 21.24 21.38
RB Size=8, RB Offset=4 21.59 21.75 21.62
RB Size=8, RB Offset=7 21.32 21.23 21.41
RB Size=15, RB Offset=0 21.5 21.22 21.11
>0 RB Size=1, RB Offset=0 22.47 22.73 22.13
RB Size=1, RB Offset=7 22.71 22.21 22.05
RB Size=1, RB Offset=14 22.38 22.63 22.38
16QAM RB Size=8, RB Offset=0 21.79 21.11 21.69
RB Size=8, RB Offset=4 21.01 21.74 21.04
RB Size=8, RB Offset=7 21.54 21.61 21.25
RB Size=15, RB Offset=0 21.46 21.36 21.18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Bandwidth ) ) Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

(MHz) (dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.58 22.14 22.73

RB Size=1, RB Offset=12 22.51 22.23 22.62

RB Size=1, RB Offset=24 22.58 22.5 22.46

QPSK RB Size=12, RB Offset=0 21.78 21.13 21.51

RB Size=12, RB Offset=6 21.01 21.76 21.03

RB Size=12, RB Offset=11 21.76 21.76 21.22

RB Size=25, RB Offset=0 21.48 21.59 21.56

>0 RB Size=1, RB Offset=0 22.05 22.1 224
RB Size=1, RB Offset=12 22.07 22.67 22.61

RB Size=1, RB Offset=24 22.24 22.46 22.62

16QAM RB Size=12, RB Offset=0 21.59 21.32 21.14

RB Size=12, RB Offset=6 21.33 21.44 21.18

RB Size=12, RB Offset=11 21.23 21.37 21.45

RB Size=25, RB Offset=0 21.53 21.62 21.38

RB Size=1, RB Offset=0 22.67 22.46 22.17

RB Size=1, RB Offset=24 22.12 22.48 22.33

RB Size=1, RB Offset=49 22.46 22.43 22.65

QPSK RB Size=25, RB Offset=0 21.59 21.71 21.44

RB Size=25, RB Offset=12 21.01 21.49 21.04

RB Size=25, RB Offset=24 21.11 21.39 21.7

RB Size=50, RB Offset=0 21.31 21.35 21.57

100 RB Size=1, RB Offset=0 224 22.09 22.73
RB Size=1, RB Offset=24 22.18 22.54 22.15

RB Size=1, RB Offset=49 22.29 22.63 22.18

16QAM RB Size=25, RB Offset=0 21.79 21.44 21.24

RB Size=25, RB Offset=12 21.22 21.38 21.39

RB Size=25, RB Offset=24 21.7 21.17 21.5

RB Size=50, RB Offset=0 21.57 21.33 21.61
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.14 22.46 22.32
RB Size=1, RB Offset=37 22.78 22.71 22.67
RB Size=1, RB Offset=74 22.63 22.05 22.46
QPSK RB Size=36, RB Offset=0 21.26 21.31 21.21
RB Size=36, RB Offset=18 21.68 21.63 21.49
RB Size=36, RB Offset=37 21.71 21.36 21.43
RB Size=75, RB Offset=0 21.71 21.55 21.77
120 RB Size=1, RB Offset=0 22.39 22.36 22.58
RB Size=1, RB Offset=37 22.64 22.32 22.03
RB Size=1, RB Offset=74 223 22.46 22.67
16QAM RB Size=36, RB Offset=0 21.13 21.42 21.09
RB Size=36, RB Offset=18 21.77 21.28 21.38
RB Size=36, RB Offset=37 21.49 21.43 21.58
RB Size=75, RB Offset=0 21.11 21.33 21.49
RB Size=1, RB Offset=0 22.14 22.11 22.45
RB Size=1, RB Offset=49 22.16 22.09 22.5
RB Size=1, RB Offset=99 22.56 22.51 22.72
QPSK RB Size=50, RB Offset=0 21.46 21.59 21.34
RB Size=50, RB Offset=24 21.21 21.11 21.26
RB Size=50, RB Offset=49 21.43 21.77 21.23
RB Size=100, RB Offset=0 21.72 21.5 21.38
200 RB Size=1, RB Offset=0 22.47 22.11 22.48
RB Size=1, RB Offset=49 22.04 22.55 22.08
RB Size=1, RB Offset=99 22.23 22.38 22.45
16QAM RB Size=50, RB Offset=0 21.11 21.77 21.34
RB Size=50, RB Offset=24 21.74 21.52 21.15
RB Size=50, RB Offset=49 213 21.59 21.48
RB Size=100, RB Offset=0 21 21.56 21.57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSI?ZS RB 5.67 13 Pass
QPSI;SG?ORB 6.04 13 Pass
16Q'§?Z/IG§IRB 7.11 13 Pass
16QAI\S4iZ(el)OOORB 6.52 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 82.62 135 1.4 H 12.9 1.30 9.40 21.00 33
1880.00 82.43 287 2.0 A% 12.5 1.30 9.40 20.60 33
3 MHz Bandwidth
1880.00 82.37 182 1.1 H 12.7 1.30 9.40 20.80 33
1880.00 82.06 353 2.4 A% 12.2 1.30 9.40 20.30 33
5 MHz Bandwidth
1880.00 82.29 273 1.3 H 12.6 1.30 9.40 20.70 33
1880.00 81.96 256 2.3 A% 12.1 1.30 9.40 20.20 33
10 MHz Bandwidth
1880.00 82.11 345 1.2 H 12.4 1.30 9.40 20.50 33
1880.00 81.92 69 1.8 A% 12.0 1.30 9.40 20.10 33
15 MHz Bandwidth
1880.00 82.03 147 2.1 H 12.4 1.30 9.40 20.50 33
1880.00 81.85 291 1.1 A% 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth
1880.00 82.10 94 2.1 H 12.4 1.30 9.40 20.50 33
1880.00 81.93 359 1.7 v 12.0 1.30 9.40 20.10 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16QAM:
Frequency Receiyer ;l;ul;)li::l R e Sucb::::tedAntenna At Limit
(MHz) l?ggﬁ‘g;g Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 82.46 152 1.3 H 12.8 1.30 9.40 20.90 33
1880.00 81.97 288 2.2 v 12.1 1.30 9.40 20.20 33
3 MHz Bandwidth
1880.00 82.08 68 1.2 H 12.4 1.30 9.40 20.50 33
1880.00 81.69 166 2.4 v 11.8 1.30 9.40 19.90 33
5 MHz Bandwidth
1880.00 81.74 5 1.6 H 12.1 1.30 9.40 20.20 33
1880.00 81.24 108 1.0 A" 11.3 1.30 9.40 19.40 33
10 MHz Bandwidth
1880.00 81.58 146 2.1 H 11.9 1.30 9.40 20.00 33
1880.00 81.04 269 1.2 A% 11.1 1.30 9.40 19.20 33
15 MHz Bandwidth
1880.00 82.03 309 2.4 H 12.4 1.30 9.40 20.50 33
1880.00 81.85 5 2.3 v 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth
1880.00 82.03 347 1.6 H 12.4 1.30 9.40 20.50 33
1880.00 81.85 100 2.3 v 12.0 1.30 9.40 20.10 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.65 22.68 22.52

RB Size=1, RB Offset=2 22.04 22.12 22.71

RB Size=1, RB Offset=5 22.35 22.45 22.65

QPSK RB Size=3, RB Offset=0 21.10 21.6 21.36

RB Size=3, RB Offset=1 21.26 21.47 21.79

RB Size=3, RB Offset=2 21.7 21.65 21.47

RB Size=6, RB Offset=0 21.74 21.66 21.36

H4 RB Size=1, RB Offset=0 22.53 22.55 22.53
RB Size=1, RB Offset=2 22.33 22.53 22.51

RB Size=1, RB Offset=5 22.67 22.61 22.47

16QAM | RB Size=3, RB Offset=0 2131 21.07 21.77

RB Size=3, RB Offset=1 21.76 21.66 21.55

RB Size=3, RB Offset=2 21.59 21.54 21.41

RB Size=6, RB Offset=0 21.56 21.6 21.79

RB Size=1, RB Offset=0 22.52 22.71 22.11

RB Size=1, RB Offset=7 22.6 22.35 22.6

RB Size=1, RB Offset=14 22.72 22.64 22.53

QPSK RB Size=8, RB Offset=0 21.13 21.77 21.58

RB Size=8, RB Offset=4 21.62 21.25 21.54

RB Size=8, RB Offset=7 21.51 21.58 21.01

RB Size=15, RB Offset=0 21.32 21.2 21.75

>0 RB Size=1, RB Offset=0 22.43 22.47 22.03
RB Size=1, RB Offset=7 22.73 22.57 22.17

RB Size=1, RB Offset=14 22.7 22.52 22.36

16QAM | RB Size=8, RB Offset=0 21.43 21.2 2131

RB Size=8, RB Offset=4 21.35 21.74 21.51

RB Size=8, RB Offset=7 21.35 21.14 21.37

RB Size=15, RB Offset=0 21.19 2131 21.21
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.22 22.19 22.45

RB Size=1, RB Offset=12 22.79 22.28 22.22

RB Size=1, RB Offset=24 22.64 22.3 22.34

QPSK RB Size=12, RB Offset=0 21.36 21.43 21.04

RB Size=12, RB Offset=6 21.55 21.77 21.21

RB Size=12, RB Offset=11 21.37 21.08 21.04

RB Size=25, RB Offset=0 21.3 21.13 21.47

>0 RB Size=1, RB Offset=0 22.39 22.67 22.39
RB Size=1, RB Offset=12 22.61 22.03 22.28

RB Size=1, RB Offset=24 22.66 22.76 22.66

16QAM RB Size=12, RB Offset=0 21.46 21.76 21.15

RB Size=12, RB Offset=6 21.43 21.49 21.63

RB Size=12, RB Offset=11 21.4 21.34 21.51

RB Size=25, RB Offset=0 21.73 21.61 21.62

RB Size=1, RB Offset=0 22.19 22.56 22.25

RB Size=1, RB Offset=24 22.04 22.71 22.08

RB Size=1, RB Offset=49 22.57 22.28 22.75

QPSK RB Size=25, RB Offset=0 21.3 21.62 21.35

RB Size=25, RB Offset=12 21.56 21.42 21.02

RB Size=25, RB Offset=24 21.43 21.07 21.36

RB Size=50, RB Offset=0 21.01 21.23 21.41

100 RB Size=1, RB Offset=0 22.03 22.31 22.46
RB Size=1, RB Offset=24 22.24 22.15 22.56

RB Size=1, RB Offset=49 22.58 22.18 22.33

16QAM RB Size=25, RB Offset=0 21.34 21.59 21.2

RB Size=25, RB Offset=12 21.57 21.43 21.53

RB Size=25, RB Offset=24 21.39 21.28 21.02

RB Size=50, RB Offset=0 21.17 21.77 21.01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.24 22.33 22.47
RB Size=1, RB Offset=37 22.56 22.15 22.54
RB Size=1, RB Offset=74 22.44 22.45 22.24
QPSK RB Size=36, RB Offset=0 21.65 21.21 21.76
RB Size=36, RB Offset=18 21.64 21.46 21.25
RB Size=36, RB Offset=37 21.76 21.37 21.23
RB Size=75, RB Offset=0 21.32 21.06 21.1
120 RB Size=1, RB Offset=0 22.49 22.52 22.16
RB Size=1, RB Offset=37 22.1 22.35 22.78
RB Size=1, RB Offset=74 22.36 22.03 22.41
16QAM RB Size=36, RB Offset=0 21.59 21.45 21.3
RB Size=36, RB Offset=18 21.05 21.58 21.54
RB Size=36, RB Offset=37 21.12 21.34 21.62
RB Size=75, RB Offset=0 21.12 21.32 21.35
RB Size=1, RB Offset=0 22.09 22.55 22.57
RB Size=1, RB Offset=49 22.12 22.24 22.15
RB Size=1, RB Offset=99 22.13 22.78 22.49
QPSK RB Size=50, RB Offset=0 21.18 21.7 21.09
RB Size=50, RB Offset=24 21.22 21.4 21.56
RB Size=50, RB Offset=49 21.65 21.04 21.21
RB Size=100, RB Offset=0 21.11 21.41 21.66
200 RB Size=1, RB Offset=0 22.27 22.44 22.13
RB Size=1, RB Offset=49 22.46 22.71 22.44
RB Size=1, RB Offset=99 22.31 22.4 22.32
16QAM RB Size=50, RB Offset=0 21.41 21.08 21.52
RB Size=50, RB Offset=24 21.63 21.6 21.72
RB Size=50, RB Offset=49 21.45 21 21.09
RB Size=100, RB Offset=0 21.32 21.51 21.21
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
rse S RB 5.92 13 Pass
QPSI;%’ORB 5.74 13 Pass
16Q[;?Z/Ie§1RB 6.74 13 Pass
16QAlsvi[Z(el)OORB 7.02 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.5 85.43 133 1.6 H 12.1 1.30 8.90 19.70 30
1732.5 84.59 347 2.2 A% 11.9 1.30 8.90 19.50 30
3 MHz Bandwidth
1732.5 85.73 64 1.4 H 12.4 1.30 8.90 20.00 30
1732.5 84.77 113 1.4 A% 12.0 1.30 8.90 19.60 30
5 MHz Bandwidth
1732.5 85.76 260 1.9 H 12.4 1.30 8.90 20.00 30
1732.5 84.86 315 1.9 A% 12.1 1.30 8.90 19.70 30
10 MHz Bandwidth
1732.5 85.49 42 1.1 H 12.2 1.30 8.90 19.80 30
1732.5 84.51 9 2.0 A% 11.8 1.30 8.90 19.40 30
15 MHz Bandwidth
1732.5 85.73 244 2.0 H 12.4 1.30 8.90 20.00 30
1732.5 84.72 33 2.2 v 12.0 1.30 8.90 19.60 30
20 MHz Bandwidth
1732.5 85.96 316 1.7 H 12.6 1.30 8.90 20.20 30
1732.5 84.87 205 2.0 A% 12.1 1.30 8.90 19.70 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16QAM:
Frequency Receiyer 2&: —— S“Cb:tl;::tedAntenna Absolute Limit
(MHz) l?glz;il{l’)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 84.88 46 1.6 H 11.6 1.30 8.90 19.20 30
1732.50 83.61 316 2.2 v 10.9 1.30 8.90 18.50 30
3 MHz Bandwidth
1732.50 85.30 318 1.7 H 12.0 1.30 8.90 19.60 30
1732.50 83.81 194 1.8 v 11.1 1.30 8.90 18.70 30
5 MHz Bandwidth
1732.50 85.08 146 1.5 H 11.7 1.30 8.90 19.30 30
1732.50 84.28 140 1.4 v 11.5 1.30 8.90 19.10 30
10 MHz Bandwidth
1732.50 84.51 263 2.1 H 11.2 1.30 8.90 18.80 30
1732.50 83.93 0 1.7 v 11.2 1.30 8.90 18.80 30
15 MHz Bandwidth
1732.50 84.79 161 1.7 H 11.5 1.30 8.90 19.10 30
1732.50 83.76 146 2.0 v 11.0 1.30 8.90 18.60 30
20 MHz Bandwidth
1732.50 85.94 318 1.6 H 12.6 1.30 8.90 20.20 30
1732.50 84.64 132 1.4 v 11.9 1.30 8.90 19.50 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.12 22.48 22.04
RB Size=1, RB Offset=2 22.26 22.23 22.09
RB Size=1, RB Offset=5 22.22 22.08 22.50
QPSK RB Size=3, RB Offset=0 21.26 21.07 21.75
RB Size=3, RB Offset=1 21.21 21.67 21.02
RB Size=3, RB Offset=2 21.73 21.72 21.50
RB Size=6, RB Offset=0 21.54 21.16 21.24
4 RB Size=1, RB Offset=0 22.01 22.17 22.49
RB Size=1, RB Offset=2 22.11 22.54 22.72
RB Size=1, RB Offset=5 22.28 22.11 22.57
16QAM RB Size=3, RB Offset=0 21.72 21.46 21.75
RB Size=3, RB Offset=1 21.61 21.11 21.18
RB Size=3, RB Offset=2 21.73 21.19 21.23
RB Size=6, RB Offset=0 21.05 21.34 21.71
RB Size=1, RB Offset=0 22.27 22.1 22.54
RB Size=1, RB Offset=7 22.12 22.23 22.51
RB Size=1, RB Offset=14 22.55 22.59 22.26
QPSK RB Size=8, RB Offset=0 21.19 21.21 21.09
RB Size=8, RB Offset=4 21.36 21.6 21.05
RB Size=8, RB Offset=7 21.29 21.55 21.23
RB Size=15, RB Offset=0 21.16 214 21.46
30 RB Size=1, RB Offset=0 22.39 22.48 22.76
RB Size=1, RB Offset=7 22.28 22.33 22.62
RB Size=1, RB Offset=14 22.22 22.1 22.53
16QAM RB Size=8, RB Offset=0 21.18 21.77 21.06
RB Size=8, RB Offset=4 21.68 21.22 21.22
RB Size=8, RB Offset=7 21.01 21.19 21.22
RB Size=15, RB Offset=0 21.6 21.21 21.59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.36 22.16 22.36
RB Size=1, RB Offset=12 22.37 22.75 22.64
RB Size=1, RB Offset=24 22.46 22.48 22.38
QPSK RB Size=12, RB Offset=0 21.67 21.64 21.75
RB Size=12, RB Offset=6 21.12 21.41 21.78
RB Size=12, RB Offset=11 21.31 21.44 21.6
RB Size=25, RB Offset=0 21.51 21.01 21.48
>0 RB Size=1, RB Offset=0 22.41 22.42 22.34
RB Size=1, RB Offset=12 22.41 22.69 22.34
RB Size=1, RB Offset=24 22.21 22.28 22.38
16QAM RB Size=12, RB Offset=0 21.12 21.78 21.40
RB Size=12, RB Offset=6 21.63 21.06 21.34
RB Size=12, RB Offset=11 21.04 21.74 21.02
RB Size=25, RB Offset=0 21.14 21.64 21.46
RB Size=1, RB Offset=0 22.71 22.1 22.4
RB Size=1, RB Offset=24 22.08 22.12 22.44
RB Size=1, RB Offset=49 22.08 22.61 22.13
QPSK RB Size=25, RB Offset=0 21.62 21.74 21.44
RB Size=25, RB Offset=12 21.76 21.36 21.75
RB Size=25, RB Offset=24 21.63 21.6 21.08
RB Size=50, RB Offset=0 21.68 21.48 21.05
100 RB Size=1, RB Offset=0 22.30 22.11 22.39
RB Size=1, RB Offset=24 22.50 22.11 22.33
RB Size=1, RB Offset=49 22.10 22.27 22.47
16QAM RB Size=25, RB Offset=0 21.61 21.44 21.22
RB Size=25, RB Offset=12 21.29 21.62 21.33
RB Size=25, RB Offset=24 21.05 21.27 21.56
RB Size=50, RB Offset=0 21.62 21.72 21.7
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSIfZS RB 6.02 13 Pass
QPS;;:)ORB 6.1 13 Pass
16Q[;?Z/IG§IRB 6.61 13 Pass
16QASI\ée()5 ORB 7.05 13 Pass
QPSK:
Rx Antenna ubstituted
Frequency l;zgziiv:r ’tl;:;)liz . T Cable | Antenna Al[):i,l;te Limit
(MHz) | Gy | Angle H(e;ng)h‘ (I;;’}gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
836.5 83.51 73 2.3 H 24.1 1.90 0.0 22.20 38.45
836.5 76.34 108 2.3 A% 16.3 1.90 0.0 14.40 38.45
3 MHz Bandwidth
836.5 82.66 315 1.8 H 23.3 1.90 0.0 21.40 38.45
836.5 74.85 39 2.0 v 14.9 1.90 0.0 13.00 38.45
5 MHz Bandwidth
836.5 84.57 218 1.4 H 27.2 1.90 0.0 23.30 38.45
836.5 75.33 229 1.1 A" 15.3 1.90 0.0 13.40 38.45
10 MHz Bandwidth
836.5 84.65 195 2.5 H 25.3 1.90 0.0 23.40 38.45
836.5 73.59 315 2.1 v 13.6 1.90 0.0 11.70 38.45
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16QAM:
Frequency Receiyer 2&: —— S“Cb:tl;::tedAntenna Absolute Limit
(MHz) l?glz;il{l’)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth
836.5 83.45 242 1.5 H 24.1 1.90 0.0 22.20 38.45
836.5 76.39 109 1.7 v 16.4 1.90 0.0 14.50 38.45

3 MHz Bandwidth
836.5 82.69 337 14 H 233 1.90 0.0 21.40 38.45
836.5 79.42 117 1.1 A% 19.4 1.90 0.0 17.50 38.45

5 MHz Bandwidth
836.5 84.53 139 1.8 H 252 1.90 0.0 23.30 38.45
836.5 78.34 188 24 v 18.3 1.90 0.0 16.40 38.45

10 MHz Bandwidth
836.5 82.41 101 1.0 H 23.0 1.90 0.0 21.10 38.45
836.5 73.68 292 1.1 \Y% 13.7 1.90 0.0 11.80 38.45
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LTE Band 7:
B*‘(‘ﬁﬁi;)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offsct=0 223 2224 2251

RB Size=1, RB Offsct=12 22.09 2234 22.46

RB Size=1, RB Offsct=24 2274 247 22.49

QPSK RB Size=12, RB Offset=0 2123 2171 21.02

RB Size=12, RB Offset=6 2112 21.69 21.64

RB Size=12, RB Offset=11 2136 21.54 21.19

RB Size=25, RB Offset=0 21.05 2137 21.03

: RB Size=1, RB Offset=0 272 2252 232
RB Size=1, RB Offset=12 2223 2235 2235

RB Size=1, RB Offsct=24 22.03 22.05 22,67

16QAM RB Size=12, RB Offset=0 2136 21.65 2152

RB Size=12, RB Offset=6 2128 2159 2137

RB Size=12, RB Offset=11 21.05 2178 2123

RB Size=25, RB Offset=0 21.48 2112 21.79

RB Size=1, RB Offsct=0 2259 22,54 2261

RB Size=1, RB Offsct=24 2236 2.17 252

RB Size=1, RB Offsct=49 2251 22,64 271

QPSK RB Size=25, RB Offset=0 21.28 2139 21.46

RB Size=25, RB Offset=12 2156 2153 21.63

RB Size=25, RB Offsct=24 21.24 21.69 21.05

RB Size=50, RB Offset=0 21.29 21.68 21.14

10 RB Size=1, RB Offset=0 2.2 2.12 2228
RB Size=1, RB Offsct=24 2047 2229 2253

RB Size=1, RB Offsct=49 2251 252 22.49

16QAM RB Size=25, RB Offset=0 21.17 2131 21.62

RB Size=25, RB Offsct=12 21.19 21.18 2151

RB Size=25, RB Offsct=24 2128 2130 21.04

RB Size=50, RB Offset=0 2145 2142 2172
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.21 22.57 22.17

RB Size=1, RB Offset=37 2231 22.63 22.05

RB Size=1, RB Offset=74 22.50 22.73 22.58

QPSK RB Size=36, RB Offset=0 21.25 21.23 21.35

RB Size=36, RB Offset=18 21.37 21.57 21.52

RB Size=36, RB Offset=37 21.21 21.20 21.05

RB Size=75, RB Offset=0 21.33 21.25 21.66

P RB Size=1, RB Offset=0 22.02 22.21 22.27
RB Size=1, RB Offset=37 22.26 22.39 22.03

RB Size=1, RB Offset=74 22.68 22.73 22.42

16QAM RB Size=36, RB Offset=0 21.28 21.05 21.36

RB Size=36, RB Offset=18 21.42 21.08 21.04

RB Size=36, RB Offset=37 21.15 21.41 21.74

RB Size=75, RB Offset=0 21.56 21.62 21.11

RB Size=1, RB Offset=0 22.13 22.49 22.26

RB Size=1, RB Offset=49 22.31 22.16 22.22

RB Size=1, RB Offset=99 22.48 22.16 22.38

QPSK RB Size=50, RB Offset=0 21.61 21.45 21.28

RB Size=50, RB Offset=24 21.68 21.04 21.70

RB Size=50, RB Offset=49 21.57 21.20 21.24

RB Size=100, RB Offset=0 21.49 21.12 21.64

20 RB Size=1, RB Offset=0 22.76 22.78 22.44
RB Size=1, RB Offset=49 22.57 22.21 22.55

RB Size=1, RB Offset=99 22.39 22.77 22.78

16QAM RB Size=50, RB Offset=0 21.36 21.19 21.55

RB Size=50, RB Offset=24 21.05 21.46 21.73

RB Size=50, RB Offset=49 21.59 21.66 21.67

RB Size=100, RB Offset=0 21.44 21.43 21.52
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (IRB 5.56 13 Pass
Size)
QPSK (S0RB 6.1 13 Pass
Size)
16QAM (1RB 6.98 13 Pass
Size)
16QAM (S0RB 6.95 13 Pass
Size)
EIRP:
QPSK:
Rx Ant Substituted
Frequency e s Ial;)li: oA ucsll)l“ T Ant AR Limit
MH Reading Anel Height | Polar | Level aple | Amlenna | - Level dB
(MHz) (dBpV) 5 m) |@V)| @Bm) | Lo | Gan | (dBm) (dBm)
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.19 234 2.2 H 11.0 2.60 10.20 18.60 33
2535.00 80.69 261 1.9 A% 11.1 2.60 10.20 18.70 33
10 MHz Bandwidth
2535.00 81.69 12 2.2 H 11.5 2.60 10.20 19.10 33
2535.00 80.89 68 1.7 A% 11.3 2.60 10.20 18.90 33
15 MHz Bandwidth
2535.00 81.53 147 1.7 H 11.4 2.60 10.20 19.00 33
2535.00 80.29 139 1.1 A% 10.7 2.60 10.20 18.30 33
20 MHz Bandwidth
2535.00 81.19 147 1.9 H 11.0 2.60 10.20 18.60 33
2535.00 80.33 322 2.3 \% 10.8 2.60 10.20 18.40 33
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16QAM:
Frequency lliecei.ver ;l;ul;)li::l Rx Ao Sucb:t;::tedAntenna Al Limit
(MHz) (3;‘::3;3 Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 80.88 275 1.6 H 10.7 2.60 10.20 18.30 33
2535.00 80.38 46 2.0 A% 10.8 2.60 10.20 18.40 33
10 MHz Bandwidth
2535.00 81.45 347 2.4 H 11.3 2.60 10.20 18.90 33
2535.00 80.23 159 1.4 v 10.7 2.60 10.20 18.30 33
15 MHz Bandwidth
2535.00 81.53 152 1.8 H 11.4 2.60 10.20 19.00 33
2535.00 79.96 276 2.3 A" 10.4 2.60 10.20 18.00 33
20 MHz Bandwidth
2535.00 80.98 161 2.2 H 10.8 2.60 10.20 18.40 33
2535.00 79.33 341 1.1 Vv 9.8 2.60 10.20 17.40 33
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LTE Band 12:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.20 22.07 22.21

RB Size=1, RB Offset=2 22.43 22.43 22.77

RB Size=1, RB Offset=5 22.45 22.48 22.42

QPSK RB Size=3, RB Offset=0 21.36 21.10 21.78

RB Size=3, RB Offset=1 21.30 21.22 21.48

RB Size=3, RB Offset=2 21.07 21.34 21.69

RB Size=6, RB Offset=0 21.34 21.33 21.70

4 RB Size=1, RB Offset=0 22.41 22.78 22.66
RB Size=1, RB Offset=2 22.57 22.44 22.60

RB Size=1, RB Offset=5 22.10 22.79 22.58

16QAM RB Size=3, RB Offset=0 21.48 21.65 21.29

RB Size=3, RB Offset=1 21.38 21.53 21.40

RB Size=3, RB Offset=2 21.54 21.31 21.27

RB Size=6, RB Offset=0 21.75 21.06 21.22

RB Size=1, RB Offset=0 22.61 22.27 22.25

RB Size=1, RB Offset=7 22.53 22.77 22.22

RB Size=1, RB Offset=14 22.46 22.07 22.56

QPSK RB Size=8, RB Offset=0 21.10 21.49 21.36

RB Size=8, RB Offset=4 21.59 21.25 21.52

RB Size=8, RB Offset=7 21.49 21.32 21.06

RB Size=15, RB Offset=0 21.03 21.45 21.08

30 RB Size=1, RB Offset=0 22.24 22.78 22.52
RB Size=1, RB Offset=7 22.31 22.76 22.54

RB Size=1, RB Offset=14 22.06 22.12 22.18

16QAM RB Size=8, RB Offset=0 21.62 21.48 21.55

RB Size=8, RB Offset=4 21.56 21.17 21.7

RB Size=8, RB Offset=7 21.33 21.29 21.24

RB Size=15, RB Offset=0 21.67 21.55 21.77
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.14 22.01 22.41

RB Size=1, RB Offset=12 22.24 22.66 22.23

RB Size=1, RB Offset=24 22.26 22.64 22.21

QPSK RB Size=12, RB Offset=0 21.63 21.47 21.61

RB Size=12, RB Offset=6 21.69 21.64 21.77

RB Size=12, RB Offset=11 21.59 21.57 21.68

RB Size=25, RB Offset=0 21.63 21.00 21.24

>0 RB Size=1, RB Offset=0 22.56 22.31 22.03
RB Size=1, RB Offset=12 22.44 22.55 22.26

RB Size=1, RB Offset=24 22.56 22.34 22.21

16QAM RB Size=12, RB Offset=0 21.41 21.43 21.06

RB Size=12, RB Offset=6 21.69 21.70 21.41

RB Size=12, RB Offset=11 21.65 21.28 21.19

RB Size=25, RB Offset=0 21.67 21.04 21.21

RB Size=1, RB Offset=0 22.71 22.24 22.57

RB Size=1, RB Offset=24 22.42 22.32 22.11

RB Size=1, RB Offset=49 22.25 22.14 22.75

QPSK RB Size=25, RB Offset=0 21.64 21.12 21.12

RB Size=25, RB Offset=12 21.16 21.12 21.76

RB Size=25, RB Offset=24 21.59 21.36 21.2

RB Size=50, RB Offset=0 21.70 21.51 21.67

100 RB Size=1, RB Offset=0 22.27 22.46 22.7
RB Size=1, RB Offset=24 22.77 22.44 22.39

RB Size=1, RB Offset=49 22.19 22.18 22.72

16QAM RB Size=25, RB Offset=0 21.76 21.18 21.41

RB Size=25, RB Offset=12 21.68 21.46 21.47

RB Size=25, RB Offset=24 21.64 21.76 21.70

RB Size=50, RB Offset=0 21.70 21.30 21.69
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSIfZS RB 6.05 13 Pass
QPS;;:)ORB 5.82 13 Pass
16Q‘§?Z4€§1RB 6.85 13 Pass
16QAsl\ée()5°RB 6.63 13 Pass
QPSK:
Rx Antenna ubstituted
Frequency l;zgziiv:r ’tl;:;)liz . T Cable | Antenna Al[):i,l;te Limit
(MHz) | Gy | Angle H(e;ng)h‘ (I;;’}gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
707.5 90.33 353 1.0 H 22.5 1.56 0.0 20.94 34.77
707.5 80.42 216 2.3 A% 14.1 1.56 0.0 12.54 34.77
3 MHz Bandwidth
707.5 89.34 193 1.1 H 21.6 1.56 0.0 20.04 34.77
707.5 78.68 71 1.1 v 12.3 1.56 0.0 10.74 34.77
5 MHz Bandwidth
707.5 90.22 119 1.8 H 22.4 1.56 0.0 20.84 34.77
707.5 79.68 66 1.2 A% 13.3 1.56 0.0 11.74 34.77
10 MHz Bandwidth
707.5 89.69 292 2.1 H 21.9 1.56 0.0 20.34 34.77
707.5 80.42 166 1.2 A% 14.1 1.56 0.0 12.54 34.77
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16QAM:
Frequency Receiyer 2&: —— S“Cb:tl;::tedAntenna Absolute Limit
(MHz) l?glz;il{l’)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
707.5 89.34 33 1.7 H 21.6 1.56 0.0 20.04 34.77
707.5 79.66 108 2.5 v 13.3 1.56 0.0 11.74 34.77
3 MHz Bandwidth
707.5 88.91 217 2.0 H 21.1 1.56 0.0 19.54 34.77
707.5 78.69 71 2.0 v 12.4 1.56 0.0 10.84 34.77
5 MHz Bandwidth
707.5 90.48 229 1.0 H 22.7 1.56 0.0 21.14 34.77
707.5 79.82 234 1.6 v 13.5 1.56 0.0 11.94 34.77
10 MHz Bandwidth
707.5 89.67 8 2.3 H 21.9 1.56 0.0 20.34 34.77
707.5 80.16 250 2.4 \Y% 13.8 1.56 0.0 12.24 34.77
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LTE Band 17:
B*‘(‘ﬁﬁi;)“h Modulation RB size/RB Offset o i T
(dBm) (dBm) (dBm)
RB Size=1, RB Offsct=0 22.07 2253 2232
RB Size=1, RB Offsct=12 2263 252 22.05
RB Size=1, RB Offsct=24 2274 2228 22.04
QPSK RB Size=12, RB Offset=0 21.42 21.10 21.05
RB Size=12, RB Offset=6 2170 21.04 2134
RB Size=12, RB Offset=11 2138 21.44 21.05
RB Size=25, RB Offset=0 21.08 2123 21.00
: RB Size=1, RB Offset=0 22.02 22,67 2.1
RB Size=1, RB Offset=12 2241 2235 2201
RB Size=1, RB Offsct=24 2.62 22.48 22,65
16QAM RB Size=12, RB Offset=0 21.04 2127 21.07
RB Size=12, RB Offset=6 2151 21.05 2178
RB Size=12, RB Offset=11 2138 2136 2152
RB Size=25, RB Offset=0 21.14 21.09 21.10
RB Size=1, RB Offsct=0 2.62 22.08 22.49
RB Size=1, RB Offsct=24 271 2224 2223
RB Size=1, RB Offsct=49 22.63 213 22.06
QPSK RB Size=25, RB Offset=0 21.58 21.69 21.08
RB Size=25, RB Offset=12 21.13 21.43 2156
RB Size=25, RB Offsct=24 2137 21.15 21.10
RB Size=50, RB Offset=0 2121 21.43 21.16
10 RB Size=1, RB Offset=0 2270 2276 2.4
RB Size=1, RB Offsct=24 22.09 252 0.4
RB Size=1, RB Offsct=49 22.08 231 252
16QAM RB Size=25, RB Offset=0 2141 21.64 21.07
RB Size=25, RB Offsct=12 2136 2137 21.44
RB Size=25, RB Offsct=24 2142 21.63 2133
RB Size=50, RB Offset=0 21.44 2152 2130
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (IRB 5.94 13 Pass
Size)
QPSK (S0RB 5.95 13 Pass
Size)
16Q"§M (IRB 6.98 13 Pass
ize)
16QASM (S0RB 6.95 13 Pass
ize)
EIRP:
QPSK:
Frequency Receiver 2;;2 Rx Antenna SubstltlutedA Absolute Limie
MH Reading Anol Height | Polar | Level | 2Dlé | Antenna | jeyel dB
(MHz) (dBpV) 5 (m) | (HV)| @Bm) | Lo | Gain | (@Bm) (dBm)
Degree (dB) | (dBi)
Middle Channel
5 MHz Bandwidth
710.0 91.51 7 2.3 H 23.7 1.56 0.0 22.14 34.77
710.0 82.24 212 1.6 A% 15.9 1.56 0.0 14.34 34.77
10 MHz Bandwidth
710.0 90.21 132 1.1 H 22.4 1.56 0.0 20.84 34.77
710.0 79.66 301 2.1 A% 13.3 1.56 0.0 11.74 34.77
16QAM:
Rx Ant titut
Frequency Receiver ;l;l;)lig — Jubsiiuted Absolute Limit
MH Reading |, ) Height | Polar | Level Cable | Antenna | g evel dB
( Z) (dBllV) ngle (m) (H/V) (dBm) Loss Gain (dBm) ( m)
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
710.0 91.20 283 2.3 H 23.4 1.56 0.0 21.84 34.77
710.0 81.32 173 1.3 A% 15.0 1.56 0.0 13.44 34.77
10 MHz Bandwidth
710.0 89.55 3 2.5 H 21.8 1.56 0.0 20.24 34.77
710.0 79.62 30 1.8 A% 13.3 1.56 0.0 11.74 34,77
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard

FCC 47 §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio

Communication
Tester
Test Data
Environmental Conditions
Temperature: 24~25 °C
Relative Humidity: 52~55 %
ATM Pressure: 101.0 kPa

The testing was performed by George Zhong from 2019-11-27 to 2019-12-02.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 243.59 318.27
EGPRS(8PSK) 836.6 245.19 316.03
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.15 4.68
HSUPA (BPSK) 836.6 4.17 4.70
HSDPA (16QAM) 836.6 4.17 4.71
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 241.99 314.42
EGPRS(8PSK) 1880.0 243.59 310.26
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.17 4.71
HSUPA (BPSK) 1880.0 4.17 4.70
HSDPA (16QAM) 1880.0 4.17 4.71
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (1\(/in) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1732.6 4.17 4.70
HSUPA (BPSK) 1732.6 4.15 4.66
HSDPA (16QAM) 1732.6 4.17 4.66
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 5 kHz Delte
*VBW 10 kHz
8

Ref 34.5 dBm *Att 20 dB SWT 40 ms

Offget 9. dB

’ T . wai e
B N
=a By }"“PN L‘%

i N
)/,"“W Mt

F-50

=60

Center 836.6 MHz 100 kHz/ Span 1 MHz
Date: 27.NOV.2019 21:08:59

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

@ *RBW 5 kHz
*VBW 10 kHz

Ref 34.5 dBm *Att 20 dB SWT 40 ms

Offfet 9. dB

R 7

D2 -b.6 dBm

F-10 r {
F-20

F-30 Jﬂ
F-a0 A

" R

MMAGAAAM

F-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 27.NOV.2019 21:35:39
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® *RBW 100 kHz Delta 1
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

30

S DT I9.T[dBm

F-40

~-50

F-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:38:48

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz .45 dB

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offfet 9. dB

=2 DI 18.5|dBm \Vhl\»f'b""'\ _
rnxc i NMJ\,\\ :

0
D2 -[7.5 “{'n
F-10 /

F-20 T

F-30

~-40

=50

=60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:40:10
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T ]
*VBW 300 kHz -3.4 dB

Ref 34.5 dBm *Att 20 dB SWT 5 ms 4.711538
Offfet  9.% dB OBW [4.1666¢€
30 T T
844.257051282 MHz
20
1 Py D1 17.9|dBm TWAWAvSE Tomp |1 [T1 1
[ 4.47 amn
T T2 LVL
344.516664667 M
Lo & 844.51 Hz

~-50

F-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:41:29

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

@ *RBW 5 kHz
*VBW 10 kHz

Ref 34.5 dBm *Att 20 dB SWT 40 ms

Offfet 9. dB

T 1L LN

D2 -B.3 dBm /{,
F-10

F-30

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 27.NOV.2019 21:17:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Del
*VBW 10 kHz

Ref 34.5 dBm *Att 20 dB SWT 40 ms

offfet 9.4 dB OBW24
[-30 Markdt

o DT I9.T[dBm w% Temp o

T b

F-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 27.NOV.2019 21:26:08

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@ *RBW 100 kHz Delta 1 [T1
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offfet 9. dB

F-10
sl g r““/

F-20 ¥

F-30

~-40

=50

=60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:21:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T ]
*VBW 300 kHz 4.61 dB

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

30

==l D1 18.5|aBm

=30

F-40

~-50

F-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:23:36

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ *RBW 100 kHz Delta 1 [T1
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offfet 9. dB

20
1 17.8|dBm

=R o ) ﬁMMMWWM\

MM/ \‘NM'LQ.MA

A LLNJ

;);,Zl»rﬂr"‘"" v ALV‘N«kw 3DB
F-30

F-40

F-50

F-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:22:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 100 kHz Delta 1 [T ]
*VBW 300 kHz -2.30 dB

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

F20 BT TS T{d5m

= 2 e e

F-10

Ef

[ e TRy
el

F-30

=-40

F-50

F-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 21:57:24

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1
*VBW 300 kHz 3

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

.73027948
20 D 8.5|dBm Wy TEmD T og
[axx] UA\J\"“"\/"W\'\\ 4.35 aBm

LVL

dBm

=50

-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:01:00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

Ref 34.5 dBm

*RBW 100 kHz Delta 1 [T ]
*VBW 300 kHz -2.21 dB
SWT 5 ms 38 M

Offget 9. dB

30
R F——
LVL
T -
1o —
Ten

=50

F-60

Center 1.7326 GHz

Date: 27.NOV.2019 22:02:22

1 MHz/ Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
a(Mg'z) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.29
1.4
16QAM 1.11 1.27
QPSK 2.70 3.00
3.0
16QAM 2.70 3.02
QPSK 4.50 5.07
5.0
16QAM 4.41 4.99
QPSK 8.97 9.84
10.0
16QAM 8.97 9.78
QPSK 13.51 15.12
15.0
16QAM 13.46 14.88
QPSK 18.01 19.94
20.0
16QAM 18.08 20.07

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.

Ref 32 dBm *Att 20 dB SWT 15 ms

4.99 dBm
D1 16 dm PRFATIY WP Temp T
e | g/r.hf\»f M\L )

10 — —
1.8 GHz

Temp 2 [T1 C
.99 dBm

F-20 v
rf‘,‘u’% WM\A 3DB

=30

=40

=50

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 19:27:41

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1
*VBW 100 kHz -

Ref 32 dBm *Att 20 dB SWT 15 ms
30 t =) OBN—TT 365
Ma
20
D1 15.9|daBm

-60

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 19:29:17
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz
*VBW 100 kHz

Delta 1

Ref 32 dBm *Att 20 dB SWT 30 ms
F30—ortier = B —2
Markdqr 1
20
D1 15 dfm Lemp L
TSV SO PPV YO s

F-30

F-40

=50

-60

Center 1.88 GHz

Date: 2.DEC.2019 19:32:58

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm

*Att 20 dB

*RBW 30 kHz

*VBW 100 kHz

SWT 30 ms

Delte

20

S

A A, LA,

o,

F-10
D2 -f3 / dBm|
F-20

F-40

=50

=60

Center 1.88 GHz

Date: 2.DEC.2019 19:34:13

600 kHz/

Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm *Att 20 dB
F30—oftder =
20
a!an 13.7|dBm 1
T A AT
k1o f
Lo #/
F-10
D2 71j}fy dBm
e
F-30
F-40
F-50
F-60
Center 1.88 GHz 1 MHz/

Date: 2.DEC.2019 19:49:03

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm

20 dB

20

m D1 14 dBm

.

F-40

=50

=60

Center 1.88 GHz

Date: 2.DEC.2019 19:51:03

1 MHz/

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Date:

*Att 20 dB

*RBW 100 kHz
*VBW 300 kHz

SWT 10 ms

Del

13. dBm

4 dBm

9 GHz

F-10
D2 —1:;92]“2n

WNWMM

F-30

F-40

=50

-60

Center 1.88 GHz

2.DEC.2019 19:55:12

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Date:

*RBW 100 kHz

*VBW 300 kHz

Delte

Ref 32 dBm *Att 20 dB SWT 10 ms
[F30—efffet = -
larkq
20
Tem
b1 13.7|dBm — >
Lio ! W WL WY DRI "YWW' PV m!\h -~

F-10

D2 -|L2 .yﬁ?m
F-20

0
r=loa M“m

Center 1.88 GHz

2.DEC.2019 19:56:04

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 200 kHz
*VBW 500 kHz

®

Del

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 t t s=3 e=14
Marke
20
[onxa ;ﬂ4~LAAWVNu*AMAJV1LKPA"““vm/u,yhuﬂqu\N\/ﬂpug”

MW

F-30

F-40

=50

-60

Center 1.88 GHz 3 MHz/

Date: 2.DEC.2019 19:57:51

Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 200 kHz

®

*VBW 500 kHz

Delte

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 £ t s=3 B
larkdq
k20
1 ey i Tem
D1 14 dfm - T

F-10

ot

F-40

=50

=60

Center 1.88 GHz 3 MHz/

Date: 2.DEC.2019 19:59:26

Span 30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1
*VBW 1 MHz c

Ref 32 dBm *Att 20 dB SWT 2.5 ms
F30—oftder = = —— —
Marx r 1 T ]
-4.81 aenfEM
20 TB70I6(0Z56 GHZ
D1 16.3|dBm XD WV WA!WW“N\» TAemp [L [TT OFW]
m 7‘/ AY 242 aB LVL
F1io 1.871 GHz
Temp |2 [T1 O
4.14 dBm
o
1.889034462 GHz
! 1
— D2 - ;mﬂfp
20 \w\'\f“w
WW e 308

F-30

F-40

=50

-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 2.DEC.2019 20:01:41

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1
*VBW 1 MHz
20.0673

Ref 32 dBm *Att 20 dB SWT 2.5 ms
F30—effiet = —
larkdr
[2° TT870U3405T GHZ
D1 14.7(dBm oTemp |1 [T1 OBW]
T INAANANAS DUPYETVALY
raxs] V’,,1-1}\,‘/“‘11'*\Mr NEVVTY M s oo

= LvVL
0 1.871024 GHz
Temp |2 [T1 Of

=10

F-40

=50

=60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 2.DEC.2019 20:04:56

FCC Part 27, FCC Part 22H/24E Page 59 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.28
1.4
16QAM 1.11 1.28
QPSK 2.72 3.05
3.0
16QAM 2.72 3.06
QPSK 4.50 5.05
5.0
16QAM 4.41 5.00
QPSK 8.97 9.76
10.0
16QAM 8.97 9.86
QPSK 13.46 15.15
15.0
16QAM 13.46 14.76
QPSK 17.94 20.05
20.0
16QAM 17.94 19.99

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm *Att 20

*RBW 30 kHz
*VBW 100 kHz
dB SWT 15 ms

Del

D1 17.1|dBm

F10

F-10 = ;—\/

=30

=40

=50

Center 1.7325 GHz

Date: 2.DEC.2019 20:28:54

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

Att 20 dB

*RBW 30 kHz
*VBW 100 kHz

SWT 15 ms

L7

Ref 32 dBm *
F3o—ottfet =
20
Dl 16 dPm
Fio

F-40

-60

Center 1.7325 GHz

Date: 2.DEC.2019 20:26:34

300 kHz/

Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Del
*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
[30—offyet T B
Marx
oo -
D1 16.7|dBm Tems T

F-40

=50

-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 2.DEC.2019 20:24:24

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1
*VBW 200 kHz
3.0608

Ref 32 dBm *Att 20 dB SWT 2.5 ms 3.
30 et s B A
larkqr 1 [T1
-1¢.98 dem|EM
20 T-73UI8[I7Y GHZ
1 PK] emp . SBW
R b1 14.5|dBm Temp |1 [T1 OHW]
== J/MJ\JL'N,‘.AIV\.MJ"\,J'\M\J\ .71 dBm
— LVL

e 1.731144231 GHz
Temp [2 [T ORBW

F-20 — o
WMMJ’ %M 3DB

=30

F-40

=50

=60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 2.DEC.2019 20:22:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1
*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT 5 ms MHz
F30—oftder = e —
Markqr 1 [T1[]
-1 1 aenfEM
20 TT799ZY IS GHZ
Temp |1 [T1 OHW]
[ R ™ MW TP i 97 dB
PASAAAR, § LVL

0 GHz

1
1
.48 dBm
15 GHz

;(Zkof"’\"f/ e W\‘quu 308

F-30

F-40

=50

-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 2.DEC.2019 20:20:54

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1
*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT 5 ms
30 o = s=3 B
larkgqr
k20 T
Temp |1
[nxa | D1 13.7|dBm -
Lio Lida feans A NN S T2
A
I M/ \\
F-10 ~
2 - 3 /dBm| \
F-20
,}\—J\W 3DB
g VLM-AM’“\
F-40
F-50
F-60
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 2.DEC.2019 20:18:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T ]
*VBW 300 kHz -0.71 dB

Ref 32 dBm *Att 20 dB SWT 10 ms 9.762820

D1 14 dBm
== AT Fn A i

F-30

F-40

=50

-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 20:16:40

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.71 dB

Ref 32 dBm *Att 20 dB SWT 10 ms >.858974359 MHz
[F30—efffet = B = y 1
larkqdr 1 1
- | 2 |
20 T- 72756897 GHZ
Temp [1 [T1 ORwW
m D 13 dim £3 A T—a5n
Lio 1 AL AA A ol _ _ e LVL

GHz

F-10 T
D2 - ij"l \1l
F-20

F-40

=50

=60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 20:15:03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm *Att 20 dB

*RBW 200 kHz Del
*VBW 500 kHz
SWT 2.5 ms

D1 15.4]dBm

F-40

=50

-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 2.DEC.2019 20:13:25

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz Delte
*VBW 500 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 o = - B
larkqd
20
o
m D1 14 dBm —
R N IAANAI A it | T

F-10
D2 -2 dpm
I W.Vw

=30

VMM,&N
F-40
F-50
F-60
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 2.DEC.2019 20:10:57

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

D1 16 dBm

L M.N-Mﬁf

F-40

=50

-60

Center 1.7325 GHz

Date: 2.DEC.2019 20:09:34

Span 40 MHz

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm

5 aem||IEM

20

b1 15 afr

5 GHZ

8 dBm

GHz

Sy

=30

Ly

F-40

=50

=60

Center 1.7325 GHz

Date: 2.DEC.2019 20:08:20

Span 40 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
a(Mg'z) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.35
1.4
16QAM 1.11 1.31
QPSK 2.70 3.02
3.0
16QAM 2.70 3.02
QPSK 4.50 5.05
5.0
16QAM 4.49 4.99
QPSK 8.97 9.83
10.0
16QAM 8.97 9.77

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 15 ms
=30 s t - % —
Mar
- D1 21.3|dBm o Al A o
[2° A ~~t EEECCE]
F10

\r\,%
3DB
F-30
F-40
F-50
F-60
Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 20:37:23

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1
*VBW 100 kHz -3

Ref 32 dBm *Att 20 dB SWT 15 ms 1.306730
F30—efffet - RSV WS N
Mark 1 [T1|]
-4.31 daemn|(EN
15 D120 a=hst Ay v e 4584230602 Moz
1 zemp |1 (71 ofw
fonca | : "
) dBm
o 8 5.9423( > M

e y =

k: b mﬁwﬂ M\\J\«
W e

F-40

-60

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 20:38:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms
30 s=3 =2=3 2
Ma

20 5T 19.Z[dBm == > >
WWAMW TZemp |1 [T1 OFwW]
= 12 dbm

LVL
3 1Hz

-60

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 2.DEC.2019 20:40:44

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delte
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms
Fso =
F20 - —
D1 16.6]|dBm Temp [T [TI OFW
845.1538

.
=10 /
Lo %y

=30

F-40

=50

=60

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 2.DEC.2019 20:42:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 50 kHz

®

Del

*VBW 200 kHz -1.10 dB
Ref 32 dBm *Att 20 dB SWT 5 ms MHz
F30—offier = — — ]
Marke
20
[ o D1 17.6|dBm —I1 -

D2 -

3DB

e W
1 W

Center 836.5 MHz 1 MHz/

Date: 2.DEC.2019 20:45:07

Span 10 MHz

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 50 kHz

®

*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT S ms

Delte

20

1 ey

F-10

F-40

=50

=60

Center 836.5 MHz 1 MHz/

Date: 2.DEC.2019 20:47:40

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1
*VBW 300 kHz c

Ref 32 dBm *Att 20 dB SWT 10 ms
30 f t s=3 e=14
Markdqr 1
F20 e
D1 17.8|dBm 2
1 ey A A N A A UM AN AN T [
=3 _—
LVL

MHz

4 dBm

).9871794487 MHz

F-40

=50

-60

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 20:49:32

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1
*VBW 300 kHz 2.18 dB
J.7650

Ref 32 dBm *Att 20 dB SWT 10 ms
30 o = - B
larkqr
20 b1 17.9|dmm BT 630764231 MHZ
2 Ex Nf«thuvthN\nuJrwJAuV\lbuwuﬁJJL [“remp |1 [T1 ofw)
LVL

3 MHz

w""*’“ﬁ

=30

F-40

=50

=60

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 20:51:14
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.50 5.13
5.0
16QAM 4.41 4.97
QPSK 8.97 9.90
10.0
16QAM 8.97 9.87
QPSK 13.51 15.29
15.0
16QAM 13.51 14.86
QPSK 18.01 20.18
20.0
16QAM 18.08 20.18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T ]
*VBW 200 kHz 0

Ref 32 dBm *Att 20 dB SWT 5 ms
[30—offyet =
20
uaxs] D1 13 dim
A b N A AT AN

L

F-30

F-40

=50

-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 2.DEC.2019 20:57:13

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1
*VBW 200 kHz 2

Ref 32 dBm *Att 20 dB SWT 5 ms 4.
[F30—effiet = - - - =) ]
larkqr 1 1]
- 4 aBn((EM

[2° 7537569103 GHZ
renp
[MaxH] D1 13.5|dBm -

A A, N Y 12

F-10
D2 - yxﬂm "‘E\l\.
F-20

F-30

F-40

=50

=60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 2.DEC.2019 20:58:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Del
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms
F30—ottfer = —
Marke
20 7531
[vaxH| D1 13.5|dBm — 5
T Ao N N Ay

F-40

=50

-60

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 21:03:14

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delte
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms
30 +F t s= B
lark
20
Temp
D1 3. dBn E
o= St T Y " AL ascp ™

F-10
D2 - ?/.\7:;?m L\\
F-20

AR

F-40

=50

=60

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 2.DEC.2019 21:01:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1
*VBW 500 kHz .67 dB

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 f t s=3 e=14
Marx x
20
pan x| R e e e T

A

F-30

F-40

=50

-60

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 2.DEC.2019 21:06:48

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.78 dB

Ref 32 dBm *Att 20 dB SWT 2.5 ms 4.855769231 MHz

20

D1 13.8|dBm —
= i PAMAAA A A |2

Ll

v
F-40
F-50
F-60
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 2.DEC.2019 21:08:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Del
*VBW 1 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 f t s=3 4
Marke
20
= e e

;;iju””JL’A“JAJ“

F-30

F-40

=50

-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 2.DEC.2019 21:11:08

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delte
*VBW 1 MHz
>

Ref 32 dBm *Att 20 dB SWT 2.5 ms

20

b1 15 afpm

F-20

=30

F-40

=50

=60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 2.DEC.2019 21:12:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
a(Mg'z) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.11 1.28
1.4
16QAM 1.11 1.27
QPSK 2.71 3.02
3.0
16QAM 2.70 3.01
QPSK 4.41 5.16
5.0
16QAM 4.41 5.02
QPSK 8.97 9.82
10.0
16QAM 8.97 9.82

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Del
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 15 ms

.38 a
Fzo 20 S1dBm AT TS T 5.850961538 ™
/1
2 =K v Temp |1 [T1 ofw
=3 :

F10

dBm

=40

=50

Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 21:49:33

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 ([T1 ]
*VBW 100 kHz 0.84 dB

Ref 32 dBm *Att 20 dB SWT 15 ms

30 £ t s~y
SN IR I -
IVAVVIVWN VNV
F10

0
D2 -p.8 :;L‘fl/
F-10 /‘/_/IJ

F-40

-60

Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 2.DEC.2019 21:48:21
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*Att 20 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Delta 1

ol

F-40

=50

-60

Center 707.5 MHz 600 kHz/

Date: 2.DEC.2019 21:53:20

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delte
*VBW 100 kHz
Ref 32 dBm *Att 20 dB SWT 30 ms
[F30—efffet = -
larkq
F20
MaxH] YJA \f”ﬂﬂhﬂﬂwd\g/
1o e
Fo
E=1o D2 —p.3 {;n \\\
F-20 aw
\«/\/\ 3DB
Pragant’] Al
F-40
F-50
F-60
Center 707.5 MHz 600 kHz/ Span 6 MHz

Date: 2.DEC.2019 21:51:26

FCC Part 27, FCC Part 22H/24E

Page 79 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

*RBW 50 kHz
*VBW 200 kHz

®

Del

Ref 32 dBm *Att 20 dB SWT 5 ms
30 f t s=3 e=14
Marke
20 1
R B = oo w017 7S vy e

F-40

=50

-60

Center 707.5 MHz 1 MHz/

Date: 2.DEC.2019 21:40:54

Span 10 MHz

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delte 1 [T ]
*VBW 200 kHz - dB

Ref 32 dBm *Att 20 dB SWT 5 ms 5. 41 MHz

Lso P - = 5 4 ST S |
larkqr 1 1]

-4.11 aeml||IEM
20 — ~ T8 Z3 MHZ
T2

%Lm)wﬂvkv&uﬂLHJk)ﬂ\AAJMVNWLAALJpVN

D2 B .
- 4

R |
M

=30

F-40

=50

=60

Center 707.5 MHz 1 MHz/

Date: 2.DEC.2019 21:42:15

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Delta 1 [T1 ]

1 18.2|dBm —=
-
=3

L .o Wall
MMM"’
=30

F-40

F-50

F-60

Center 707.5 MHz

Date: 2.DEC.2019 21:44:30

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm

Delta 1 [T1 ]

20

= D1 18 dim -

F-10

F-20

\MM\NM.M

F-40

=50

=60

Center 707.5 MHz

Date: 2.DEC.2019 21:46:27

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)

QPSK 4.50 5.08

5.0
16QAM 4.47 5.04
QPSK 8.97 9.76

10.0
16QAM 8.97 9.82

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 50 kHz Del
*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT 5 ms
[30—offyet = B
Marke
20
R oA A =

D2 -

F-20

F-30

F-40

=50

-60

Center 710 MHz

Date: 2.DEC.2019 21:32:30

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz -0.51 dB
Ref 32 dBm *Att 20 dB SWT 5 ms 5.044871795 M Hz
30 et s B L -]
larkqr 1 1]
F20

=y o .,rf
F-20 i fAﬁu

F-30

F-40

F-50

F-60

Center 710 MHz

Date: 2.DEC.2019 21:21:16

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz Del
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms
F30—oftder = —
Marx
F20
1 Py Dl 16 dpm %:ﬂh*r\.NAflJ e Toren

F-20 WJJ/ﬂ —
R iy

o
F-40
F-s0
F-60

Center 710 MHz

Date: 2.DEC.2019 21:25:25

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 32 dBm *Att 20 dB

*RBW 100 kHz Delta 1
*VBW 300 kHz
SWT 10 ms 9.820512821 M

20

b1 15 afpm

/

Center 710 MHz

Date: 2.DEC.2019 21:27:51

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1MHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMW500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 52~56 %
ATM Pressure: 101.0 kPa

The testing was performed by George Zhong from 2019-11-27 to 2019-11-30.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 100 ms 720.1923C

Offget 9. dB "

30

20 AN
==

F-20

Fundamental test

=30

=-40

AR UAG MMM AN, 04 e,

=50

%

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.NOV.2019 21:06:41

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 34.5 dBm *Att 20 dB SWT 55 ms

Offget 9. dB "

[2°

F-10

F-20

F-30

;.,743'.»..‘“ e A L oottt o] st it ngpon s ot pan]

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.NOV.2019 21:05:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

®

R
==

Date:

S |
=3

Date:

30 MHz - 1 GHz (WCDMA Mode)

*RBW 100 kHz Marker
*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 100 ms
offfet 9.4 aB "
k30
k20
LVL
1o
ko
-10
D -13 ¢Bm
=20
3DB

|| I

:LaidxkhhhﬂuhmﬁﬂAMLJVHAMW&LHLP“l" W AANTN YU

§
i

=50

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

27.NOV.2019 22:42:38

1 GHz - 10 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz

Ref 34.5 dBm *Att 20 dB SWT 55 ms
Offget 9. dB "
30
20
LVL
F10
o
F-10
D -13 ¢Bm
F-20
3DB
F-30
1
Lo
s A R AU, TR VRUPENTES W B WY THOW MY N
F-50
F-60
Start 1 GHz 900 MHz/ Stop 10 GHz

27.NOV.2019 22:43:12

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

PCS Band (Part 24E)

@

1 _ry

Date:

1 _ry

Date:

30 MHz — 1 GHz (GSM Mode)

*RBW 100 kHz Marker 1
*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 100 ms 40.40

20

F10

=20

F-a0
MR AR AR ARSIt il AL JHAMMyUﬂ*ﬁndmﬂMN&A”WJW\MJLUNAJJV“NVV“V'NLJNN”d

<

=50

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

27.NOV.2019 21:19:30

1 GHz - 2 GHz (GSM Mode)

*RBW 1 MHz Marker 1 1
*VBW 3 MHz
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.5
Offget 9.% dB "
30
20
LVL
F10
F-10
D1 -13 diBm
F-20
3DB
F-30
1
F-40
RAERPATI | PR WO PR TP s MAAEAAL At ki Yo
F-s0
F-60
Start 1 GHz 100 MHz/ Stop 2 GHz

27.NOV.2019 21:20:28

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz

Ref 34.5 dBm *Att 20 dB SWT 105 ms

Offget 9. dB "

30

[2°

=30

W WWM -l AVENUTE W WAL W STY VR WES ARRRITUS W

=50

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.NOV.2019 21:20:46

30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 9

Ref 34.5 dBm *Att 20 dB SWT 100 ms 64.198

Offget 9. dB "

[2°

F-10

F-20

F-30

. PNV PRI TRSWTIPANY AR TP PR [PRTYN WU PSS SRR I

=50

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.NOV.2019 22:10:09
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

1 GHz - 2 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1
*VBW 3 MHz
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.53

20

F10

F-20

WWW‘“ IPNUNPRTTIRY VR VTP MWWW Ml

=50

=60

Start 1 GHz 100 MHz/ Stop 2 GHz

27.NOV.2019 22:09:27

2 GHz - 20 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1 T1
*VBW 3 MHz
Ref 34.5 dBm *Att 20 dB SWT 105 ms 3.75¢
offfet 9.4 aB "
30
20
LVL
F10
o
F-10
D1 -13 ¢iBm
F-20
3DB
F-30
F-40
PP WIS (T VRPTRTD T W T TLIVE) WPNTWPRY (FTREIRTIR ENPRUAT WY VT N PPTTHE ST
F-50
F-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.NOV.2019 22:08:41

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

AWS Band (Part 27)
30 MHz - 1 GHz (WCDMA Mode)

@ *RBW 100 kHz Marker 1 T1
*VBW 300 kHz ) dBm

Ref 34.5 dBm *Att 20 dB SWT 100 ms 104.615

Offget 9.% dB "

[2°

F10

=20

kifo ™ AL i oL M AL AAAAIAANNAS J AN A A

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.NOV.2019 22:04:12

1 GHz - 2 GHz (WCDMA Mode)

@ *RBW 1 MHz Marker 1 (Tl ]
*VBW 3 MHz -41. iBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.417948718 GHz

Offget  9.% dB "

[2°

F-10

=20

=30

~-40

g AP b Bt Aol T T Wi MWWM

=50

=60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.NOV.2019 22:04:43

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

2 GHz - 20 GHz (WCDMA Mode)

®

*RBW 1 MHz
*VBW 3 MHz

Ref 34.5 dBm *Att 20 dB SWT 105 ms
oftfet 9.4 dB "
k30
[2°
LVL
F1o
fo
F-10
D1 -13 ¢iBm
F-20
3DB
F-30
F-40
BN T R SRR FYREE YT WYY RUTT EP Y TR A WYY RN FRIPSRTITS 1 WP T T g e
[-50
F-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 27.NOV.2019 22:05:05

LTE Band 2:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

®

*RBW 100 kHz
*VBW 300 kHz

Marke

L [Tl ]

Ref 20 dBm *Att 20 dB SWT 100 ms 048C
20 Offget 7 B
Lo [ 2]
mFE |
LVL
F-10
D - ¢iBm
F-20
F-30
3DB
F-40
F-50 T
WWWMMWWWWM
F-60
F-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 29.NOV.2019 23:15:43

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

*RBW 1 MHz Marker 1

*VBW 3 MHz
Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.84
Fzo—errfer - 1
20
F10 LVL

wy\
o
F-10
D -13 ¢Bm
F-20
3DB

F-30
F-40 ul
A AUAA A AN AR A AP A AN A HRA A ARANA A Ml
F-50
F-60
Start 1 GHz 100 MHz/ Stop 2 GHz

29.NOV.2019 23:16:42

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

*RBW 1 MHz Marker 1
*VBW 3 MHz
Ref 32 dBm *Att 20 dB SWT 105 ms 3.75¢

F-10

F-20

=30

=40

=50

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.NOV.2019 23:17:15

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1
*VBW 300 kHz
Ref 32 dBm *Att 20 dB SWT 100 ms 435.72

F-10

=30

A J"HWMWW'MW“" I

S

koA LAl
v

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

29.NOV.2019 23:18:57

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz
Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.1153

F-10

|

F-50

Start 1 GHz 100 MHz/ Stop 2 GHz

29.NOV.2019 23:18:32

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 105 ms 3.759¢€

F-10

=30

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:18:06

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms 230.52884

F-10

F-20

=30

=40 +

=50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:19:46

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1 (T1 ]
*VBW 3 MHz 4 iBm
€ 3846

Ref 32 dBm *att 20 dB SWT 2.5 ms 1.533¢
F3o—erfer + 1
20
2 =K
10 L
Lo K\\\\
F-10
-13 ¢Bm
-20
3DB

F-30 J
-40

F-50

F-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:20:07

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1 ]
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 105 ms

1 ey

F-10

D1 -13 ¢iBm

F-20

=30

=40

=50

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:20:23

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 1
*VBW 3

Ref 32 dBm *Att 20 dB SWT 1

00 kHz
00 kHz
00 ms

Marker 1

F-10

=30

Maf)-
Uaetiy

jld‘n-l
WIS

Aotk g

F-60

Start 30 MHz 97 MHz/

Date: 29.NOV.2019 23:21:45

Stop 1 GHz

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

<§§> *RBW 1
*VBW 3

Ref 32 dBm *Att 20 dB SWT 2

MHz
MHz

.5 ms

Marker 1

F-10

F-20

F-30

~-40

F-50

Start 1 GHz 100 MHz/

Date: 29.NOV.2019 23:21:25

Stop 2 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 T1
*VBW 3 MHz 3
Ref 32 dBm *Att 20 dB SWT 105 ms
30 £t t =3 1
20
10 LVL
o
F-10
b1 =13 Bm
F-20
3DB
F-30
F-40
| INA i st aA A HAANAAI I A AN AR A AR AAMPANARA AN AN SAL A
F-50
F-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.NOV.2019 23:20:58

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 T1
*VBW 300 kHz
32 dBm *Att 20 dB SWT 100 ms 737.29

F-10

F-20

=30

=40

=50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

29.NOV.2019 23:22:46

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1 (T1 ]
*VBW 3 MHz 6 dBm

Ref 32 dBm *Att 20 dB SWT 2.5 ms
| EEYS S — = 1
20

f]
F10 LVL
| s
F-10:

D1 -13 ¢iBm (
=20

lj Fundamental test
F-40 —
F-50
F-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:23:07

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1 ]
*VBW 3 MHz 4
523

Ref 32 dBm *Att 20 dB SWT 105 ms 3.73C

F-10

D1 -13 ¢iBm

F-20

=30

=40

=50

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:23:24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

®

32 dBm *Att 20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T

F-10

D1 -13 ¢iBm

=30

F-60

Start 30 MHz

Date: 29.NOV.2019 23:24:30

97 MHz/

Stop 1 GHz

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

32 dBm *Att 20 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

Marker 1 [T1

F-10

F-20

F-30

~-40

F-50

F-60

Start 1 GHz

Date: 29.NOV.2019 23:24:07

100 MHz/

Stop 2 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 Tl ]
*VBW 3 MHz 1Bn
3.7596 5 G

Ref 32 dBm *Att 20 dB SWT 105 ms

F-10

=30

=40

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:23:43

LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

@ *RBW 100 kHz Marker 1
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms 432.6121

F-10

F-20

F-30

g Ui oW A et g s Lo i o

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:26:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1 (T1 ]
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms

F-10

F-20

T

-40
i A AN AR AAAA AR '~’L\\M"W~~"’} iR rasrain ]

F-50

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:26:30

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1 ]
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 105 ms

F-10

F-20

=30

=40

=50

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:26:46

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 6 dBn

Ref 32 dBm *Att 20 dB SWT 100 ms 992.227564

F-10

D1 -13 ¢iBm

=30

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:27:48

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.464

F-10

D1 -13 ¢iBm

F-20

=30

F-40
UMt A b A N«»LNWW\MWJ MWM.. et

=50

F-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:27:24

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T
*VBW 3 MHz -2

Ref 32 dBm *Att 20 dB SWT 105 ms 3.4423

F-10

=30

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:27:03

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms

F-10

F-20

=30

=40 T

=50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:28:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.400641026
Fzo—errfer - 1
[ a]
20
v |
F10 LVL
o
F-10 !
-13 §iBm (
F-20
( 3DB
F-30 } L
F-40
RYRIPRTI Y (YW AN FYT RPN 7§ IS WWWMLMJ ‘{“«_AMWJMWWM
F-50
F-60
Start 1 GHz 100 MHz/ Stop 2 GHz
Date: 29.NOV.2019 23:29:16
.
2 GHz - 20 GHz (5.0 MHz, Middle Channel)
® *RBW 1 MHz Marker 1 [Tl ]
*VBW 3 MHz -2 50
Ref 32 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
30 ff t s 1
[ 2]
20
rnx
10 LVL
o
F-10
D1 -13 ¢iBm
F-20
1 3DB
v
F-30
F-40
N A kgt gdat A AALL 8 P AN A AR5k Al Mg A AR AR L
F-50
F-60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:29:35

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1
*VBW 300 kHz
32 dBm *Att 20 dB SWT 100 ms 645.5

F-10

=30

PRRWNY Wi B o) 'L"MWWWMLWMW

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

29.NOV.2019 23:50:38

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 Tl ]
*VBW 3 MHz
32 dBm *Att 20 dB SWT 2.5 ms 1.96

/’

F-10

F-20

=30

=40

1 T[]
1 —

=50

F-60

Start 1 GHz 100 MHz/ Stop 2 GHz

29.NOV.2019 23:50:12

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 105 ms

F-10

=30

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:49:43

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms

F-10

F-20

=30

=40 T

=50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:51:02

FCC Part 27, FCC Part 22H/24E Page 107 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.213141026 GHz

F-10 7

D1 -13 ¢iBm ( \
=20
L_40 ! \
R AR A A

F-50

F-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:51:34

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 -
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 105 ms

F-10

D1 -13 ¢iBm

F-20

|

MWWWW TR VON VAR TP AT IR WO

=50

=30

F-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.NOV.2019 23:51:49

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms 768 .38

F-10

=30

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.NOV.2019 23:52:48

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 £ t s~y 1
20
"\
F1l0 LVL

F-10

D1 -13 ¢iBm f
L_20 n
L_40 \

Wb i LI g 1J_|UAL-~ A \WML’LIJ AN
[-50
F-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 29.NOV.2019 23:52:26

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

LTE Band 5:

®

=3

Date:

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz
32 dBm *Att 20 dB SWT 105 ms

F-10

D1 -13 ¢iBm

Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.NOV.2019 23:52:04

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T ]

*VBW 300 kHz
Ref 32 dBm *Att 20 dB SWT 100 ms
30 £ t s=3 1
20
Fio A 4 LVL
-0
F-10

D -13 ¢iBm
=20
3DB

F-30 J\
[ L
=50
-60
Start 30 MHz 97 MHz/ Stop 1 GHz

29.NOV.2019 23:55:00

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 55 ms 1.663461538 G

F-10

D1 -13 ¢iBm

=30

F-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 29.NOV.2019 23:55:49

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

@ *RBW 100 kHz Marker 1 [Tl
*VBW 300 kHz iBm

Ref 32 dBm *Att 20 dB SWT 100 ms

F-10

F-20

F-30

F-50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 00:02:42

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 Tl ]
*VBW 3 MHz
32 dBm *Att 20 dB SWT 55 ms 1.66

F-10

=40
WMJM A L Mo b b At Aol

Start 1 GHz 900 MHz/ Stop 10 GHz

29.NOV.2019 23:56:29

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1

*VBW 300 kHz iBm
Ref 32 dBm *Att 20 dB SWT 100 ms
F30—ettter £ 1
20
10 LVL
=0
F-10

D -13 ¢Bm
=20
/] 3DB

F-30 ) \
™ ( \W
(TN TPAYRY YTV YYP SRV IR TRAR WA TR PO kel Mt s
F-50
F-60
Start 30 MHz 97 MHz/ Stop 1 GHz

30.NOV.2019 00:03:15

Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 112 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 55 ms

Marker 1 [T1 ]

F-10

D1 -13 ¢iBm

=30

F-60

Start 1 GHz 900 MHz/

Date: 30.NOV.2019 00:03:43

Stop 10 GHz

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

@ *RBW 100 kHz
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms

Marker 1

F-10

F-20

F-30

~-40

AIRWAWEY P37 RYTRW' VRN W WP VRIS LIRpTRs VO R iMM\( Lu\wwlw

F-50

F-60

Start 30 MHz 97 MHz/

Date: 30.NOV.2019 00:04:42

Stop 1 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

LTE Band 7:

®

Date:

32 dBm

*Att 20 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

Marker 1 [T

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

F-10

D1 -13 ¢Bm

=30

F-60

Start 1 GHz

30.NOV.2019

20 dBm

900 MHz/

00:04:12

Stop 10 GHz

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*Att 20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1

20 Offget

=30

=-40

=70

-80

Start 30 MHz

30.NOV.2019

97 MHz/

13:26:37

Stop 1 GHz

FCC Part 27, FCC Part 22H/24E

Page 114 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

32 dBm

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz
SWT 5 ms

*Att 20 dB

Marker 1

«

F-10

F-20

pordaal

Start 1 GHz

30.NOV.2019

200 MHz/

13:31:24

Stop 3 GHz

3.0 GHz - 26.5 GHz (5.0 MHz, Middle Channel)

32 dBm

*RBW 1 MHz
*VBW 3 MHz
SWT 140 ms

*Att 20 dB

Marker 1

F-10

F-20

=30

=40

=50

F-60

Start 3 GHz

30.NOV.2019

2.35 GHz/

13:31:56

Stop 26.5 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz - .4 dBm

Ref 20 dBm *Att 20 dB SWT 100 ms 219.647435897 MHz

20 Offget 7 4B

Lo (2]
oce
LVL
F-10
F-20
D1l -2 ¢Bm
F-30
3DB
F-40

=50

=60

F-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 13:27:38

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1 (T1 ]
*VBW 3 MHz 3

Ref 32 dBm *Att 20 dB SWT 5 ms 2.865384615

F-10

F-20

F-30

L T WWWWMM} tumubwmllw

F-50

F-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 30.NOV.2019 13:30:25

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

3 GHz - 26.5 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 140 ms 23.44951923

F-10

=30

F-60

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 30.NOV.2019 13:32:16

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1
*VBW 300 kHz

Ref 20 dBm *Att 20 dB SWT 100 ms 218.¢(

20 Offget 7 4B

Lo (5]
=3 |,
LVL
F-10
F-20
D1l -2 Bm
F-30

=60

F-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 13:27:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

®

32 dBm

*Att

*RBW 1 MHz
*VBW 3 MHz

20 dB SWT 5 ms

Marker 1 [Tl ]

2.157¢(

F-10

F-20

= | | |
B A —

-40

F-50

F-60

Start 1 GHz

Date: 30.NOV.2019 13:29:46

200 MHz/

Stop 3 GHz

3 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

32 dBm

*Att

*RBW 1 MHz
*VBW 3 MHz

20 dB SWT 140 ms

Marker 1 [T1 ]

25.709134615

F-10

F-20

=30

=40

=50

F-60

Start 3 GHz

Date: 30.NOV.2019 13:32:25

2.35 GHz/

Stop 26.5 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

®

*RBW 100 kHz
*VBW 300 kHz

Marker 1

Ref 20 dBm *Att 20 dB SWT 100 ms 21
20 Offget 7 4B
F10
o= |
F-10
F-20
D1 -25 ¢iBm
F-30
F-40
=50
Hoicin ) | ool A oot AL A A bt b AN o
=60
=70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 30.NOV.2019 13:28:16

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1
*VBW 3 MHz iBm
Ref 32 dBm *Att 20 dB SWT 5 ms 2.10
F30—ettter £ 1
F20
F1o
Lo \
F-10
F-20 \
D1 -25 diBm
F-30 H
| S . [
ATV 1S PR T B P VTR YY) Mt omtAag AL N sk T
oY e
F-50
F-60
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 30.NOV.2019 13:29:00

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

LTE Band 12:

®

=3

Date:

3 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz
SWT 140 ms 13.394230769 G

32 dBm *Att 20 dB

F-10

=30

F-60

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

30.NOV.2019 13:32:38

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz

32 dBm *Att 20 dB SWT 100 ms 412.4038

20

F-10

D1 -13 ¢Bm

=20

F-30

=-40

=50

Start 30 MHz 97 MHz/ Stop 1 GHz

30.NOV.2019 00:08:17

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 55 ms 1.403846154 G

30 £ t s~y 1
20
F10
o
F-10
D1 -13 ¢iBm
F-20

F-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.NOV.2019 00:08:50

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

@ *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz 4

Ref 32 dBm *Att 20 dB SWT 100 ms
F3o—ertfer + 1
20
™ “k\\\\
lo
F-10
-13 ¢iBm
F-20

F-30 /
~-40

F-50

F-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 00:07:53

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 Tl ]
*VBW 3 MHz -27.91 dBm

Ref 32 dBm *Att 20 dB SWT 55 ms 1.403846154 GHz
[30—eofffer B 1
[ 2]
20
unxa]
F10 LVL
o
F-10
D1 -13 ¢iBm
F-20
1 3DB
-3
Lo |
F-50
F-60
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 30.NOV.2019 00:09:08
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
@ *RBW 100 kHz Marker 1
*VBW 300 kHz
Ref 32 dBm *Att 20 dB SWT 100 ms 187.00320
[F30—effiet = 1
[ 2]
20
=3
F10 LVL
Lo AN
-10 \
-13 ¢iBm
F-20
) 3DB
F-30
J \ Fundamental test
F-40 =
A PolipibARsaln | HA _qhﬂjqu,mm NN~ AV“"J, Wit LALAANA M A
F-50
=60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 00:07:28
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1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 Tl ]
*VBW 3 MHz

Ref 32 dBm *Att 20 dB SWT 55 ms

F-10

Aol MWMwW Jabipisinagn S AR S

F-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.NOV.2019 00:09:25

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

@ *RBW 100 kHz Marker 1 T1
*VBW 300 kHz 3

Ref 32 dBm *Att 20 dB SWT 100 ms

F-10

F-20

j B Fundamental test

RV IS PV PN TR "‘DW»WWJ Lnu«»" bt it

F-50

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.NOV.2019 00:06:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

LTE Band 17:

®

=3

Date:

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 T1 ]

*VBW 3 MHz -29.44 dBm
Ref 32 dBm *Att 20 dB SWT 55 ms 1.418269231 GHz
30 £t t =3 1
20
F10 LVL
o
F-10

D1 -13 ¢iBm
-20
3DB

=30
F-a
) MMMWMMI s AU A A I
=50
F-60
Start 1 GHz 900 MHz/ Stop 10 GHz

30.NOV.2019 00:09:41

30 MHz - 1.0 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T 1

*VBW 300 kHz
Ref 32 dBm *Att 20 dB SWT 100 ms
30 £ 1= s=3 1
20
10 LVL
o
F-10

D -13 ¢Bm
F-20
3DB

F-30 j \
F-40
F-50
F-60
Start 30 MHz 97 MHz/ Stop 1 GHz

30.NOV.2019 00:11:42

Fundamental test
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1 GHz - 10GHz (5 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1 ]
*VBW 3 MHz . dBm
Ref 32 dBm *Att 20 dB SWT 55 ms 1.418269231 GHz
30 £t t s~y 1
20
F10 LVL
o
F-10
D1 -13 ¢iBm

F-20

1 3DB
-3
L, .
- JWWq‘WMWWMMWM
F-50
F-60
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.NOV.2019

00:11:15

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

Ref 32 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz

20 dB SWT 100 ms

Marker 1 [Tl ]

F-10

F-20

3DB

F-30

\undamental test

~-40

TP IOIN

J u&wudeLﬁPwﬂﬂﬂu

F-50

F-60

Start 30 MHz

Date: 30.NOV.2019 00:12:33

97 MHz/

Stop 1 GHz
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1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 T1
*VBW 3 MHz -2

Ref 32 dBm *Att 20 dB SWT 55 ms 1.4182¢

=30

F-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 30.NOV.2019 00:10:54
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52%
ATM Pressure: 101.0 kPa

The testing was performed by Charlie Cha on 2019-11-27.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency llizgilliv: ) Tlg:t?:) . . Cable | Antenna A})Jse(:,l;te . .
OHD | (amuvy | Degree | Tom | Gavy | capey | Lo | Gain | @Bm) | e |
(dB) | (dBd/dBi)
GSM Mode, middle channel
368.47 37.74 115 1.5 H -59.3 0.40 0 -59.70 -13 46.70
368.47 36.02 87 2.3 v -61.0 0.40 0 -61.40 -13 48.40
1673.20 50.75 247 1.7 H -55.6 1.30 8.90 -48.00 -13 35.00
1673.20 49.61 44 2.5 v -56.1 1.30 8.90 -48.50 -13 35.50
2509.80 50.94 134 1.5 H -52.4 2.60 10.20 -44.80 -13 31.80
2509.80 51.50 219 1.4 v -51.2 2.60 10.20 -43.60 -13 30.60
3346.40 50.14 171 22 H -50.8 1.50 11.70 -40.60 -13 27.60
3346.40 49.86 281 1.6 v -51.1 1.50 11.70 -40.90 -13 27.90
WCDMA Mode, Middle channel
368.47 36.44 256 1.9 H -60.6 0.40 0 -61.00 -13 48.00
368.47 36.64 219 1.4 v -60.4 0.40 0 -60.80 -13 47.80
1673.20 46.39 16 1.7 H -59.9 1.30 8.90 -52.30 -13 39.30
1673.20 44.96 268 2.1 A% -60.8 1.30 8.90 -53.20 -13 40.20
2509.80 53.82 64 1.8 H -49.5 2.60 10.20 -41.90 -13 28.90
2509.80 47.56 271 22 v -55.2 2.60 10.20 -47.60 -13 34.60
3346.40 44.98 199 2.5 H -55.9 1.50 11.70 -45.70 -13 32.70
3346.40 45.59 191 1.2 v -55.3 1.50 11.70 -45.10 -13 32.10

FCC Part 27, FCC Part 22H/24E
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Sl(l?l;sl:::uteintenna Absolute FCC Part 24E

i |Yat | pnte | g | por | Lol | ot | Ao | 45| Lok | g
(dB) | (dBd/dBi)
GSM Mode, middle channel
368.47 37.03 74 1.9 H -60.0 0.40 -60.40 -13 47.40
368.47 37.74 306 1.7 A% -59.3 0.40 -59.70 -13 46.70
3760.00 57.11 199 1.7 H -44.9 1.50 11.80 -34.60 -13 21.60
3760.00 56.22 186 2.3 v -45.4 1.50 11.80 -35.10 -13 22.10
5640.00 51.07 100 2.0 H -48.6 1.70 12.40 -37.90 -13 24.90
5640.00 51.10 162 2.3 v -48.2 1.70 12.40 -37.50 -13 24.50
7520.00 56.40 37 2.3 H -39.5 1.90 10.70 -30.70 -13 17.70
7520.00 57.13 285 1.3 A% -38.4 1.90 10.70 -29.60 -13 16.60
WCDMA Mode Band II, Middle channel
368.47 37.96 37 2.5 H -59.0 0.40 0 -59.40 -13 46.40
368.47 37.31 77 1.8 \Y% -59.7 0.40 -60.10 -13 47.10
3760.00 49.76 342 24 H -52.3 1.50 11.80 -42.00 -13 29.00
3760.00 48.94 179 1.7 v -52.6 1.50 11.80 -42.30 -13 29.30
30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Sl(ljl;sl:::meintenna Absolute FCC Part 27

Ol | ey | e | e | ot | | S | (5 | |
(dB) | (dBd/dBi)
WCDMA Mode Band IV, Middle channel

368.47 37.74 110 1.7 H -59.3 0.40 0 -59.70 -13 46.70
368.47 36.52 80 2.0 \Y% -60.5 0.40 -60.90 -13 47.90
3465.20 49.85 76 2.1 H -50.9 1.50 12.00 -40.40 -13 27.40
3465.20 48.23 251 1.7 v -53.3 1.50 12.00 -42.80 -13 29.80
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%v:n) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 2(1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
368.47 36.80 186 1.8 H -60.2 0.40 0 -60.60 -13 47.60
368.47 37.61 217 1.9 \% -59.4 0.40 0 -59.80 -13 46.80
3760.00 53.38 160 1.4 H -48.7 1.50 11.80 -38.40 -13 25.40
3760.00 48.51 331 2.4 \Y -53.1 1.50 11.80 -42.80 -13 29.80
Band 4(1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
368.47 37.43 348 1.2 H -59.6 0.40 0 -60.00 -13 47.00
368.47 36.30 330 2.1 \Y% -60.7 0.40 0 -61.10 -13 48.10
3465.00 54.88 70 1.7 H -45.9 1.50 12.00 -35.40 -13 22.40
3465.00 49.24 52 2.3 \Y% -52.3 1.50 12.00 -41.80 -13 28.80
Band 5(1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 10 GHz
368.47 37.72 343 2.4 H -59.3 0.40 0 -59.70 -13 46.70
368.47 36.48 197 2.0 \ -60.5 0.40 0 -60.90 -13 47.90
1673.00 50.87 289 1.8 H -55.5 1.30 8.90 -47.90 -13 34.90
1673.00 53.92 164 2.1 \Y -51.8 1.30 8.90 -44.20 -13 31.20
2509.50 48.90 300 2.3 H -54.5 2.60 10.20 -46.90 -13 33.90
2509.50 47.50 109 2.2 \% -55.2 2.60 10.20 -47.60 -13 34.60
3346.00 43.20 313 1.2 H -57.7 1.50 11.70 -47.50 -13 34.50
3346.00 43.61 298 2.3 \Y% -57.3 1.50 11.70 -47.10 -13 34.10
Band 7(5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 26.5GHz
368.47 36.38 85 1.3 H -60.6 0.40 0 -61.00 -25 36.00
368.47 37.93 146 2.3 \ -59.1 0.40 0 -59.50 -25 34.50
5070.00 57.15 122 1.8 H -42.9 1.60 12.10 -32.40 -25 7.40
5070.00 53.92 0 1.7 \Y% -46.1 1.60 12.10 -35.60 -25 10.60
Band 12(1.4 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 10GHz
368.47 37.27 216 1.7 H -59.7 0.40 0 -60.10 -13 47.10
368.47 37.64 225 1.8 \Y% -59.4 0.40 0 -59.80 -13 46.80
1415.00 58.89 303 1.1 H -49.3 1.60 7.90 -43.00 -13 30.00
1415.00 62.32 338 1.9 \% -46.1 1.60 7.90 -39.80 -13 26.80
2122.50 43.17 336 1.7 H -58.0 1.30 9.70 -49.60 -13 36.60
2122.50 43.34 275 2.2 \Y -58.6 1.30 9.70 -50.20 -13 37.20
2830.00 44.01 59 1.4 H -59.9 1.80 10.50 -51.20 -13 38.20
2830.00 44.25 7 2.2 \% -59.4 1.80 10.50 -50.70 -13 37.70
3537.50 43.32 296 2.4 H -57.6 1.50 12.00 -47.10 -13 34.10
3537.50 43.85 221 1.2 v -57.8 1.50 12.00 -47.30 -13 34.30
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Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MHz) Reading Angle Height | Polar Level Loss Gain ( d%v:l) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 17(5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 10GHz
368.47 36.91 226 1.8 H -60.1 0.40 0 -60.50 -13 47.50
368.47 36.25 39 1.5 \% -60.8 0.40 0 -61.20 -13 48.20
1420.00 62.95 87 1.1 H -45.2 1.60 7.90 -38.90 -13 25.90
1420.00 65.34 210 2.2 A% -43.1 1.60 7.90 -36.80 -13 23.80
2130.00 43.06 215 1.6 H -58.1 1.30 9.70 -49.70 -13 36.70
2130.00 43.27 258 2.3 A% -58.7 1.30 9.70 -50.30 -13 37.30
2840.00 43.55 120 1.1 H -60.4 1.80 10.50 -51.70 -13 38.70
2840.00 43.97 122 1.1 A% -59.6 1.80 10.50 -50.90 -13 37.90
3550.00 43.32 181 1.2 H -58.4 1.50 12.10 -47.80 -13 34.80
3550.00 43.78 99 1.0 A% -57.4 1.50 12.10 -46.80 -13 33.80
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.

FCC Part 27, FCC Part 22H/24E Page 131 0of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 52~56 %
ATM Pressure: 101.0 kPa

The testing was performed by George Zhong from 2019-11-27 to 2019-11-30.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 823.98076

Offget 9. dB "

B / \
v W“WW’“M Www

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:10:49

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz -1

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 849.01474

Offget 9. dB "

-0 V'
F-10
D 3 ¢iB:

I
/S
| =T

BRI \

e A

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:11:35
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Cellular Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz -2 8

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 823.990384615 MHz
Offget 9. dB "

30

T 20

WMMWWW i
- ‘

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:32:09

Cellular Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz 60 dBm

Ref 34.5 dBm *Att 20 dB *SWT 200 ms
Offget 9. dB "
30
T -2

F-10
o I

Y |

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:33:17
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®

Date:

Date:

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Ref 34.5 dBm *Att 20 dB

Marker

Offget 9. dB

MWMM'

F-10
D -1 13
F-20
F-30 | ,,MW
AMALATLY

=50

F-60

Center 824 MHz 1 MHz/

27.NOV.2019 22:36:14

Span 10 MHz

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz
*VBW 300 kHz
SWT S ms

Ref 34.5 dBm *Att 20 dB

Marker

Offget 9. dB

Center 849 MHz 1 MHz/

27.NOV.2019 22:37:00

Span 10 MHz
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Cellular Band,

®

*Att 20 dB SWT 5 ms

Left Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz Marker [T 1
*VBW 300 kHz

Offget 9. dB

30
T 20
i
rio
o
r-10
D1 -1 B!
F-20

F-60

Center 824 MHz

Date: 27.NOV.2019 22:32:11

1 MHz/ Span 10 MHz

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz Marker [T1 ]

*VBW 300 kHz dBm
Ref 34.5 dBm *Att 20 dB SWT S5 ms 1Hz
Offget 9. dB "
30
| a]
B <2
v |
MMM 0 .u:l...‘k‘ﬁ e

w 308
%w%w

F-40

-60

Center 849 MHz

Date: 27.NOV.2019 22:33:04

1 MHz/ Span 10 MHz
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®

Date:

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker [T1 1
*VBW 300 kHz 3
Ref 34.5 dBm *Att 20 dB SWT 5 ms 823.983974359 MHz
Offget 9.3 dB "
F30
20

=50

F-60

Center 824 MHz 1 MHz/ Span 10 MHz

27.NOV.2019 22:35:15

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker [T1 ]
*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
20

F-30 A, | %

F-40

-60

Center 849 MHz 1 MHz/ Span 10 MHz

27.NOV.2019 22:34:09
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®

Date:

Date:

PCS Band, Left Band Edge for GSM (GMSK) Mode

*RBW 5 kHz Marker [T 1

*VBW 10 kHz
Ref 34.5 dBm *Att 20 dB *SWT 200 ms
Offget 9. dB "
30
20

i

f
/ !

e o (1A

Center 1.85 GHz 200 kHz/ Span 2 MHz

27.NOV.2019 21:15:54

PCS Band, Right Band Edge for GSM (GMSK) Mode

*RBW 5 kHz Marker [T1 ]
*VBW 10 kHz
Ref 34.5 dBm *Att 20 dB *SWT 200 ms

Offget 9. dB "

F-10 - - ] il

L A ™
g ]

Center 1.91 GHz 200 kHz/ Span 2 MHz

27.NOV.2019 21:15:22
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PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz

Ref 34.5 dBm *Att 20 dB * SWT 200 ms
Offget 9. dB "
30
T <20
LVL
L

. A

e i o)

A

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:28:03

PCS Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker [T1 ]
*VBW 10 kHz -23.86 dBm
L9100 3

Ref 34.5 dBm *Att 20 dB *SWT 200 ms GHz
Offget 9. dB "

30

T -2

F-10

=
i

[2° ! 3DB
\ \é

F-30 / V‘\ﬂ‘\

F-50 lr‘ M

F-60

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 27.NOV.2019 21:29:30
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 68 dBm

Ref 34.5 dBm *Att 20 dB SWT 5 ms 4 GHz
Offget 9. dB "

30

T 20

A Ao\ WU
Mw bty

=50

F-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:29:39

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz -1 dBm
.9100 26 GHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
T -2

F-40

-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 22:30:32
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®

Date:

Date:

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz Marker [T 1

*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
20

WWW«W& wr

-30 WN
byl

=50

F-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

27.NOV.2019 22:28:33

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz Marker [T1 ]
*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
20

il

-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

27.NOV.2019 22:27:37

FCC Part 27, FCC Part 22H/24E

Report No.: RSZ191118001-00C

Page 141 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker [T 1

*VBW 300 kHz
Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
20
wmmwwmww L
I /i ‘\
I / \
F-10
D1 -13 §iBm |
1
i, \
L_ " ,
20 M)\/Jw Wil 50
WA 4
F-50
F-60
Center 1.85 GHz 1 MHz/ Span 10 MHz
27.NOV.2019 22:25:14

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker [T1 ]
*VBW 300 kHz -1
Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
20

F-40 M4 "\IW

-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

27.NOV.2019 22:26:16
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AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

= WWMWMWW -

=50

F-60

Center 1.71 GHz 1 MHz/

Date: 27.NOV.2019 21:53:17

Span 10 MHz

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms

Offget 9. dB

F-40

-60

Center 1.755 GHz 1 MHz/

Date: 27.NOV.2019 21:54:34

Span 10 MHz
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®

Date:

Date:

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz
*VBW 300 kHz

Marker

Ref 34.5 dBm *Att 20 dB SWT 5 ms GHz
Offget 9 dB "

30

20

Eio flan

=

F-60

Center 1.71 GHz 1 MHz/

27.NOV.2019 21:52:06

Span 10 MHz

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz
*VBW 300 kHz

Marker

dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms sHz
Offget 9 dB "
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*10/‘, V\
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F-40

-60

Center 1.755 GHz 1 MHz/

27.NOV.2019 21:51:02

Span 10 MHz
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AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz

Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
T 20

=50

F-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 21:48:38

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker [T
*VBW 300 kHz
.75508

Ref 34.5 dBm *Att 20 dB SWT 5 ms
Offget 9. dB "
30
T -2

F-40

-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 27.NOV.2019 21:49:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -15.48 dBm

Ref 32 dBm *Att 20 dB *SWT 30 ms .849971154 GHz

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 15:06:09

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker T1
*VBW 100 kHz -20.83 dBm

o
Ref 32 dBm *Att 20 dB * SWT 30 ms GHz
30 t =3 1
[ 2]
20
B -
== L s e i
J_,wT\MJl..ﬂ« vn

A

F-40 M

F-50

F-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 15:09:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz

Ref 32 dBm *Att 20 dB * SWT 30 ms Z
30 s=3 1
| 2
20
-
[axx]
PN PRI M e

L v N
PVt e
MM“ 3DB

L

-60

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 15:07:30

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T
*VBW 100 kHz
.9100

n
Ref 32 dBm *Att 20 dB * SWT 30 ms z
30 - 1
20
Ao ap AL, 5 adtacti el st -
v ¥ oLy

i

i/

=50

=60

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 15:08:19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marke: [T1 ]

*VBW 100 kHz
Ref 32 dBm *Att 20 dB *SWT 30 ms 2
30 = 1
20
| A L LVL

e ] Wuwmwwrw»\‘
D1 -13 ¢iBm

- MWMNW\‘
A

=50

-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

30.NOV.2019 15:12:55

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker [T
*VBW 100 kHz
Ref 32 dBm *Att 20 dB *SWT 30 ms

20

=30

Lo Nl

F-50

F-60

Center 1.91 GHz 600 kHz/ Span 6 MHz

30.NOV.2019 15:10:07

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz

Ref 32 dBm *Att 20 dB *SWT 30 ms Z
30 °=) 1
20
i gy
10 LVL

WMMWW

D1 -13 ¢iBm

F-20
M so8
L0 ol ol

=50

-60

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 15:12:00

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -1 dBm
.910014423 G

Ref 32 dBm *Att 20 dB *SWT 30 ms z
Fso = 1
20

LVL

| WMMW
Lowo MMM"W
il

=50

=60

Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 15:10:55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marke: [T1 ]

*VBW 200 kHz

Ref 32 dBm *Att 20 dB *SWT 30 ms Z
30 2=} 1
20
F1io LVL
L, } \
F-10

D1 -13 ¢iBm J I
L s :
MW‘“JL usp
=50
-60
Center 1.85 GHz 1 MHz/ Span 10 MHz

30.NOV.2019 15:13:53

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker [T ]

*VBW 200 kHz dBm
Ref 32 dBm *Att 20 dB *SWT 30 ms GHz
Fso — 1
k20
10 LVL
Lo \
Ffio
} D1 -13 ¢iB \
/ [}
E oo n

3DB

=50

=60

Center 1.91 GHz 1 MHz/ Span 10 MHz

30.NOV.2019 15:16:15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz 8

Ref 32 dBm *Att 20 dB *SWT 30 ms Z
30 °=) 1
20
i gy
10 LVL

/MWWW«WWWMMMM

F-10

D1 -13 ¢iBm l \‘
F-20

3DB

L]
=50
-60
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 15:14:38

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz .57 dBm
.91002564

Ref 32 dBm *Att 20 dB *SWT 30 ms

20

0)
*)10
D1 -13 ¢iB

.

=50

=60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 15:15:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 88

Ref 32 dBm *Att 20 dB *SWT 30 ms Z
30 °=) 1
20
i gy
10 LVL

D1 -13 ¢iBm /
F-20
F-30 [wwAyWJMpqawa "

-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 15:20:21

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 8 dBm
.91002564

Ref 32 dBm *Att 20 dB *SWT 30 ms

20

Lo '\
P

=50

M,

=60

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 15:17:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 4 daB

Ref 32 dBm *Att 20 dB *SWT 30 ms

D1 -13 ¢iBm

F-20

e ]
[

A

F-40 y}fyfl v
Lt

-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 15:19:40

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz -2 5 dBm
.910 846

Ref 32 dBm *Att 20 dB *SWT 30 ms

20

F-40 VVIL\‘%

=60

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 15:18:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz 0

Ref 32 dBm *Att 20 dB SWT 2.5 ms Z
30 2=} 1
[ 2]

20

T -

==
Lo Psafstirnt agit Wb an Al oo
o f/ \\‘
F-10

i

D1 -13 ¢iBm

I wm
3DB
IW

F-40 "Hr
W;LWAL

-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 15:21:50

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz dBm
.9103 38 G

Ref 32 dBm *Att 20 dB SWT 2.5 ms

20

F-30 Ay \v\m

F-40 wm%

=50

=60

Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 15:24:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz 68

Ref 32 dBm *Att 20 dB SWT 2.5 ms
F3o0 = 1
F20

T -
Lio ot | Il LVL

D1 -13 ¢iBm - [ \w

-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 15:22:37

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz 64 dBm
.910576923 GHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 = 1
F20
| X i 1 "\ln'lr“ ‘IW‘A""".’“" “"*}N[j LVL
Llio \‘

D1 -13 ¢iBm b

.

%%

=50 v‘lw
F-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 15:23:40

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [Tl ]
*VBW 500 kHz 6 d
Ref 32 dBm *Att 20 dB SWT 2.5 ms .849679487 GHz
30 £ t sy 1
F20
Lio fw " , v mL“rgN\ L
fi
F-10
D1 -13 {iBm T f |
v|
F-20
3DB
I WLW
L_s0 AV
F-50
F-60
Center 1.85 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 15:27:33

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.22 dBm
32 dBm *Att 20 dB SWT 2.5 ms 91014423 GHz

D1 -13 ¢Bm

[

F-40

=50

=60

§

Center 1.91 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 15:25:31

FCC Part 27, FCC Part 22H/24E

Report No.: RSZ191118001-00C
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms

D1 -13 ¢iBm

== |

E_20 v

..1hnM
Al

-60

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 15:26:56

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz 22 dBm
.91014423

Ref 32 dBm *Att 20 dB SWT 2.5 ms
Fso = 1
20

=50 v'q
=60
Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 15:26:09

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Band 4:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker [T ]
*VBW 100 kHz -15.76 dBm
Ref 32 dBm *Att 20 dB SWT 15 ms 709985577 GHz
Fso — 1
k20
rﬂ\/"\ LVL

[ \

Center 1.71 GHz 300 kHz/ Span 3 MHz

30.NOV.2019 16:08:33

QPSK (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [Tl
*VBW 100 kHz -14.19 dBm
Ref 32 dBm *Att 20 dB SWT 15 ms 1.755043269 GHz
30 t = 1
20
M\ LvVL

Center 1.755 GHz 300 kHz/ Span 3 MHz

30.NOV.2019 16:10:43

FCC Part 27, FCC Part 22H/24E

Report No.: RSZ191118001-00C
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz 25

Ref 32 dBm *Att 20 dB SWT 15 ms Z
30 2=} 1
20
-
Ao i i dssa), .

/ \

D1 -13 ¢iBm e \\1k
E_20 |
W\r 3DB

-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 16:09:31

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -16.31 dBm

Ref 32 dBm *Att 20 dB SWT 15 ms .755009615 GHz

20

Y A W["H
RW‘W ﬂw’u 3DB
F-30 +

=50

=60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 16:10:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms Z
30 °=) 1
20
i gy
10 LVL

A

D1 -13 {iBm / \

F-20

-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 16:13:19

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -1 dBm
.755015385 GHz

Ref 32 dBm *Att 20 dB SWT 30 ms

20

5 WWJ\M"WM

I D1 -13 ¢Bm

T

Lo ik,

=50

oy

=60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 16:11:43
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker [T1 ]

*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms z
30 = 1
20
Fio P h*}h&kﬂr ﬁ LVL
Lo j \
F-10

D1 -13 {iBm \

3DB

F-60
Center 1.71 GHz 600 kHz/ Span 6 MHz

30.NOV.2019 16:12:53

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -1
Ref 32 dBm *Att 20 dB SWT 30 ms

20

WMMMW

=50

=60

Center 1.755 GHz 600 kHz/ Span 6 MHz

30.NOV.2019 16:12:18

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz

Ref 32 dBm *Att 20 dB SWT 5 ms
F3o0 = 1
20

T -

=3 N

D1 -13 ¢iBm , \

J

3DB
L_s0 i 1'
MW*
F-50
F-60
Center 1.71 GHz 1 MHz/ Span 10 MHz
Date: 30.NOV.2019 16:14:27
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz -1 dBm
Ref 32 dBm *Att 20 dB *SWT 20 ms .755096154 GHz
Lso = 1
[ 2]
20
B -
==

kjw D1 -13 diBm uE
F-20

3DB
Loso "l\l”hum

F-40

=50

=60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 16:16:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz daB

Ref 32 dBm *Att 20 dB SWT 5 ms 7 Z
30 g t =3 1
20
T -
Lo TN TV | et VL
L /[ Jl\
- . 7 {
D1 -13 ¢iBm
3DB

=50

-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 16:15:09

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.15 dBm

Ref 32 dBm *Att 20 dB *SWT 20 ms .755016026 GHz

30 oy t 2= 1
20

rio LVL

W'MWW“M Lisbhly .,.""u',iM;\\
|

9
k‘zw
[ D1 -13 ¢iBm

=50

!
It

=60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 16:16:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 55

Ref 32 dBm *Att 20 dB *SWT 20 ms z
30 °=) 1
20
i gy
LVL

I ’r/uu. WWWM

D1 -13 ¢iBm j
F-20

W’J R
F-30 l
e M

e

=50

-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 16:20:20

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 21 dBm
.755064103 GH

Ref 32 dBm *Att 20 dB *SWT 20 ms

20

F-40

=50

=60

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 16:18:19

FCC Part 27, FCC Part 22H/24E Page 164 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 8

Ref 32 dBm *Att 20 dB *SWT 20 ms

[-w«mwbv' A

D1 -13 ¢iBm lri)

F-20

=50

-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 16:19:50

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz -23.04 dBm

Ref 32 dBm *Att 20 dB *SWT 20 ms z

30 s=3 1
20

rio LVL

F-40 1ﬂq&ﬁ

=50

=60

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 16:18:55

FCC Part 27, FCC Part 22H/24E Page 165 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

32 dBm

*Att

*RBW 200 kHz
*VBW 500 kHz

20 dB SWT 2.5 ms

Marke

P
Hcl

D1 -13 ¢iBm

F-20

F-30

WW

=50

-60

Center 1.71 GHz

Date: 30.NOV.2019 16:21:24

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz
*VBW 500 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms
[F30—effiet =
F20
hnIAll. FIZT W W)
ook A

VTM Iy s Mk

J D1 -13 ¢Bm

=30

F-40

=50

=60

Center 1.755 GHz

Date: 30.NOV.2019 16:23:32

3 MHz/

Span 30 MHz

LVL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms

Ll

Lo [W ULAARTATI A e
[

D1 -13 ¢iBm

LVL

F-20

=50

-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 16:21:59

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz -17.14 dBm

Ref 32 dBm *Att 20 dB SWT 2.5 ms 755144231 GHz
Fso — 1
k20

: .
B S
oy

=50

=60

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 16:22:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz dB:

Ref 32 dBm *Att 20 dB SWT 2.5 ms

Lo bl m 'l"nu TM“H —

D1 -13 ¢iBm

F-20

-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 16:27:29

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T
*VBW 500 kHz

Ref 32 dBm *Att 20 dB SWT 2.5 ms

.. I

=30

F-40

-50 oy

=60

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 16:25:48
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz -1 85

Ref 32 dBm *Att 20 dB SWT 2.5 ms 709871795 GHz
F3o0 = 1
20

T -

o }WWWW\WMWV _w‘\
f

D1 -13 ¢iBm ﬂ
F-20

MM

-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 16:27:07

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz -19.46 dBm
.755160256

Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 - 1
[ |
l LVL
3DB
Loso AN
I h%
AT LW
F-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 30.NOV.2019 16:26:19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

Band 5:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -16.02 dBm

Ref 32 dBm *Att 20 dB *SWT 50 ms 823.975961538 MHz

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:36:13

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.74 dBm

Ref 32 dBm *Att 20 dB * SWT 50 ms 849.024038462 MHz

~-40

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:40:00

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.14 dBm

Ref 32 dBm *Att 20 dB *SWT 50 ms Z
30 f t =3 1
20
i gy
A AN kA LVL

D1 -13 ¢iBm w/ V‘ﬁ“\‘

F-20 ™

F-40

=50

-60

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:38:03

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz ) dBm
849.0240 2 M

Ref 32 dBm *Att 20 dB *SWT 50 ms
ot £ 1
20

v A_VLIA’MMM.I RET.YNTW TN LVL

D1 -13 ¢Bm \

F-30 Aoy
RS W

L., V\W\J)JVW

F-50

F-60

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:39:14

FCC Part 27, FCC Part 22H/24E Page 171 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz - ) dBm
823.980 231 M

Ref 32 dBm *Att 20 dB SWT 30 ms
bt = 1
k20
L N

F-60

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:55:20

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [Tl
*VBW 100 kHz -18.75 dBm

Ref 32 dBm *Att 20 dB SWT 30 ms 849.004807692 MHz

-
K

e & WWMW .

[-40 AR

F-50

F-60

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:53:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -15.01 dBm

Ref 32 dBm *Att 20 dB SWT 30 ms 823.980769231 MHz
30 2=} 1
20
1 r
F10 LVL

WMWMWW

D1 -13 ¢iBm

-60

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:54:43

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz 34 dBm
849.024038462 MH

Ref 32 dBm *Att 20 dB SWT 30 ms z

F30 = 1
20

k1o n LVL

F-40

=50

=60

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:54:09

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz

Marke

*VBW 200 kHz -15.01 dBm
Ref 32 dBm *Att 20 dB SWT 5 ms 48717949 MHz
F30—ottfer = 1
20
e -
Lo /ﬁrﬂﬁvtHHArMHNQMJkNJﬂﬁAAAJJ*meﬁhyL,ubu‘\
I / \
F-10 .
D1 -13 {iBm = \
F-40
F-50
F-60
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 30.NOV.2019 14:56:23
.
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz -14.75 dBm
Ref 32 dBm *Att 20 dB SWT 5 ms 5153846 MHz
F30—effiet = 1
20
T -
li"unﬂM—-“W\th'r“J A ‘“A LA g gl h
A\ X VW\
-10 \
D1 -13 {iBm \ r
]
I «h
L5 JHL\J Wiy g
- =
F-40
F-50
F-60

Center 849 MHz 1 MHz/

Date: 30.NOV.2019 14:58:49

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15 daB

Ref 32 dBm *Att 20 dB SWT 5 ms

J,
Lio PNV TS NN B Jeoak A LVL

D1 -13 ¢iBm L

[ AT

F-40

=50

-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:56:53

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 8 dBm

Ref 32 dBm *Att 20 dB SWT 5 ms

F30—effiet = 1
20

L 1 gAmdtogulal Mk I VL

{]10 R -
[ Dl -13 {iBm L
F-20
3DB
AT W
o

F-40

=50

=60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:58:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

QPSK (10.0 MHz, FULL RB) - Left Band Edge

32 dBm

*Att

20 dB

*RBW 100 kHz
*VBW 300 kHz

SWT 10 ms

Marker

D1 -13

HBm

F-20

=i

A

-60

Center 824 MHz

Date: 30.NOV.2019 15:02:48

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Marker

Ref 32 dBm *Att 20 dB SWT 10 ms
30 -

20

[ - WMW}N}

Liso \

L o Al

W
”\W
F-s0
F-60

Center 849 MHz

Date: 30.NOV.2019 15:00:13

2 MHz/

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

®

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Ref 32 dBm *Att 20 dB

Marker

e

D1 -13 ¢iBm

;MMW“

Center 824 MHz 2 MHz/

30.NOV.2019 15:02:05

Span 20 MHz

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Ref 32 dBm *Att 20 dB

Marker

20

*jl[}
D1 -13 ¢iB

.

E_30 Y. I

Wl

F-40

=50

=60

Center 849 MHz 2 MHz/

30.NOV.2019 15:00:49

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 100 kHz 17.91 dBm

Ref 32 dBm *Att 20 dB *SWT 20 ms 2.499935897 GHz
Fso — 1
k20
F1o

D 3 J
_30 4 " ‘I-M

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 13:39:48

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.04 dBm

Ref 32 dBm *Att 20 dB * SWT 20 ms 2.570016026 GHz
30 t =) 1
L2l
20
BT
=R
Lo LVL
10 \
i/] D1 -13 ¢iBm lk
F-20
3pB

F-30 an

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 13:44:29

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker [T 1

*VBW 100 kHz 8 dBm
Ref 32 dBm *Att 20 dB *SWT 20 ms 2.499983974 GHz
30 t =3 1
20
F10 LVL

WMMWWMM

D1 -13 ¢iBm } \{

F-20

-60

Center 2.5 GHz 1 MHz/ Span 10 MHz

30.NOV.2019 13:40:43

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker [T

*VBW 100 kHz
*SWT 20 ms

Ref 32 dBm *Att 20 dB

20

1 |

=30

F-40

e

=50

=60

Center 2.57 GHz 1 MHz/ Span 10 MHz

30.NOV.2019 13:42:47

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz

Marke

L [Tl ]

*VBW 300 kHz -22.10 dBm
Ref 32 dBm *Att 20 dB SWT 10 ms 2.499967949 GHz
30 f t =3 1
20
T -
Fio m T i

M i A,

D1 -13 ¢iBm

F-20

N

-60

Center 2.5 GHz 2 MHz/

Date: 30.NOV.2019 13:49:29

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms

Marke

r 1l [Tl ]
-21.25 dBm
0256410 GHz

20

o T

T ..r‘“‘/\du_‘]

D1 -13 ¢Bm \

=20

=30

F-40

e

=50

=60

Center 2.57 GHz 2 MHz/

Date: 30.NOV.2019 13:47:41

Span 20 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker [T1 ]
*VBW 300 kHz 48

Ref 32 dBm *Att 20 dB SWT 10 ms 2.499967949 GHz
30 °=) 1
20
i gy
10 LVL

D1 -13

F-20

—_

=50

-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 13:49:01

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker [T
*VBW 300 kHz
2.5700¢

Ref 32 dBm *Att 20 dB SWT 10 ms

20

Ly me

=50

=60

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2019 13:48:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [Tl ]
*VBW 500 kHz 72 d

Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.499919872 GHz
F30—oftder = 1
20
gy
PRI YR AR A PO (N V| WERTY RV oY A TN VL
W L " LA ddal s A 4 8

D1 -13 ¢iBm {

ﬂW

=50

-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 13:50:43

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.79 dBm

Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.570375000 GHz
[ = 1
k20

B WW“W"‘FWMJ“\;MNM

J D1 -13 ¢Bm
I

Lo i W%M
L .o il
W)

=50

=60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 13:53:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker [t1 ]
*VBW 500 kHz -1 08

Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.49996

K ™
,«J

D1 -13 ¢iBm \
4

s
N
W

=50

-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 13:51:18

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker [T1 ]
*VBW 500 kHz
2.5700

n

Ref 32 dBm *Att 20 dB SWT 2.5 ms z

Fso = 1
LVL
3DB

™
a

=50

=60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 30.NOV.2019 13:52:03

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marke: [T1 ]
*VBW 500 kHz
Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.499

I WWW e
[° D1 -13 {iBm i m

F-20

T

Center 2.5 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 13:56:45

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker [T1 ]

*VBW 500 kHz -17.17 dBm
Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.570 8590 GHz
Fso £ 1
20
1 LVL

F-40 v

=50

=60

Center 2.57 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 13:54:42

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ191118001-00C

®

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker [Tl ]
*VBW 500 kHz
Ref 32 dBm *Att 20 dB SWT 2.5 ms 2.499679487 GHz
30 2=} 1
20
F1io WA‘M LVL
Lo i \1
F-10
D1 -13 ¢iBm J h
: /

F-20 7

3DB
[° W‘H"M
F-40
Lol
-60
Center 2.5 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 13:56:15

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker [T1 ]

*VBW 500 kHz
Ref 32 dBm *Att 20 dB SWT 2.5 ms
30 s=3 1
20

F-40

Mh"kﬂh

=60

Center 2.57 GHz 4 MHz/ Span 40 MHz

30.NOV.2019 13:55:18

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

Band 12:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -17.92 dBm

Ref 32 dBm *Att 20 dB *SWT 50 ms 698.995192308 MHz
Fso — 1
[ 2]
k20
T -
== ANRAAAAS AR I .

M ...
U

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 13:59:21

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [Tl
*VBW 100 kHz - 33 dBm

Ref 32 dBm *Att 20 dB SWT 15 ms 716.019230769 MHz

F-30

~-40

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:02:35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz -2

Ref 32 dBm *Att 20 dB *SWT 50 ms

D1 -13 ¢iBm

!
r=| |
L
=

F-20

:/f\.;,rwlnl e Al

-60

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:00:01

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T ]
*VBW 100 kHz 8.5 dBm
6.0144230

Ref 32 dBm *Att 20 dB SWT 15 ms
Lso = 1
| a]
20
T -
= KMWMMM .

F-40

=60

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 30.NOV.2019 14:02:05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms
bt = 1
20

Ayl n L horadl n n LVL

D 3
]

F-60

Center 699 MHz 600 kHz/ Span 6 MHz

30.NOV.2019 14:06:12

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1
*VBW 100 kHz - c

Ref 32 dBm *Att 20 dB SWT 30 ms 716.009615385 MHz
F30—offfer B 1
20
1 00 mwvnv. nvlunw AV A . V\I‘IU'V\ LVL
-10 \]
f D1 -13 diBm
F-20

3DB
A
Lo U\me
[-50
[--60
Center 716 MHz 600 kHz/ Span 6 MHz
30.NOV.2019 14:03:48

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ191118001-00C

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz

Ref 32 dBm *Att 20 dB SWT 30 ms 698.99038
F3o0 = 1
20
T -
LVL

D1 -13

F-20

TRTETLS s

-60

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:05:37

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker [T1 ]
*VBW 100 kHz 34 dBm
6.009615385 MH

Ref 32 dBm *Att 20 dB SWT 30 ms

20

e U‘“’\WWMMJ‘UW.AW\

[ (]
%%M "

F-40

=50

=60

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 30.NOV.2019 14:04:28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [
*VBW 200 kHz
Ref 32 dBm *Att 20 dB * SWT 20 ms 2
[30—offyet T 1
20
[ o
Lio L | wx}_ IJVA MV[ n o LVL
Lo z
F-10
D1 -13 {iBm . 4
L 20 “‘&
. '}
i
W
F-50
F-60
Center 699 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:08:44

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz dBm
Ref 32 dBm *Att 20 dB * SWT 20 ms Hz
[F30—effiet = 1
F20
1 It A Gt e VL
-10 \
D1 -13 ¢iBm \7
4
F-20
ummum*mumwmum% 3DB
L skl
- A TV
F-50
F-60
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:12:05

FCC Part 27, FCC Part 22H/24E

Report No.: RSZ191118001-00C
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T
*VBW 200 kHz dB
Ref 32 dBm *Att 20 dB *SWT 20 ms 698.9903 MHzZ
F3o—ottfer = 1
20
[ Wﬁ PN FLYT YW TYRETI Jv\\y\«“ e
I j \
Lo |
D1 -13 diBm / h
L oo 4
3DB
F-30
WLWW
F-s0
F-60
Center 699 MHz 1 MHz/ Span 10 MHz

30.NOV.2019 14:09:25

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -17.87 dBm
Ref 32 dBm *Att 20 dB *SWT 20 ms 6.112179487 MHz

20

F1o

MM el MM

k21o D1 -13 iBm "

F-20

=30

L a0 hlﬁ"Wu

=50

=60

Center 716 MHz 1 MHz/ Span 10 MHz

30.NOV.2019 14:10:04

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marke 1 [
*VBW 300 kHz -18

32 dBm *Att 20 dB SWT 10 ms

IRV (MW BUNSN N1V VR W ATNRY |

-13 ¢iBm

D1

F-20

F-30

A7

=50

-60

Center 699 MHz 2 MHz/ Span 20 MHz

30.NOV.2019 14:24:28

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

*Att 20 dB

20

[

i |

D1 -13

=30

F-40

=50

=60

Center 716 MHz 2 MHz/ Span 20 MHz

30.NOV.2019 14:13:31

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -17.65 ¢
Ref 32 dBm *Att 20 dB SWT 10 ms 698.923076923 MHz
F30—oftder = 1
F20
[ kawm v
MMUAA‘
I } \4
F-10
D1 -13 diBm I 1
L oo |
M 3DB
L3 I
4 Al k
oy
F-50
F-60
Center 699 MHz 2 MHz/ Span 20 MHz

30.NOV.2019 14:16:23

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms
ot £ 1
20

D1 -13 ¢Bm \

FW‘\W
F-40 NM‘M"WX\AM
sl gl

E_so MAdo )
=60
Center 716 MHz 2 MHz/ Span 20 MHz

30.NOV.2019 14:13:54

FCC Part 27, FCC Part 22H/24E

Report No.: RSZ191118001-00C
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

Band 17:

®

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz

Ref 32 dBm *Att 20 dB *SWT 20 ms
Fso—erefer = 1
A
20
T -
=3
L i N | L LVL
10 fduNWMWWVW‘V R AgaTh ad L T \
I ] \
F-10
-13 {iBm 14 Y
F-20
3DB
- LMWW A
W
F-50
F-60
Center 704 MHz 1 MHz/ Span 10 MHz
Date: 30.NOV.2019 14:32:25
.
QPSK (5.0 MHz, FULL RB) - Right Band Edge
® *RBW 50 kHz Marker 1 [Tl ]
*VBW 200 kHz -17.42 dBm
Ref 32 dBm *Att 20 dB *SWT 20 ms /16.032051282 MHz
F3o—ottfet B 1
[ 2]
20
T -
x|
1 plreogpsiromatp o et e
o t
D1 -13 diBm |
{ y
F-20
M 3DB
[ M%‘WWLMW
F-40 ‘d}"\ulvmu.l'.nd
[-50
F-60
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:29:47

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz

Ref 32 dBm *Att 20 dB * SWT 20 ms Z
30 s=3 1
20

T
[ (MMMWMMW L

F-10
D1 -13 ¢iBm h

F-20

3DB
L. . u
LY
%MW
F-50
F-60
Center 704 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:31:23

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker [T1 ]
*VBW 200 kHz -17.32 dBm

Ref 32 dBm *Att 20 dB * SWT 20 ms 6.064102564 MHz
30 - 1
| a]
20
BT -
v |
10 LVL
WMWWWWWWM
Lo \
D1 -13 {iBm \

I

F-40 f

=50

=60

Center 716 MHz 1 MHz/ Span 10 MHz

Date: 30.NOV.2019 14:30:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ191118001-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Ref 32 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [Tl ]
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QPSK (10.0 MHz, FULL RB) - Right Band Edge

Ref 32 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [T1 ]
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®

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz
*VBW 300 kHz

32 dBm *Att 20 dB SWT 10 ms

Marker [T1 ]

r»xw

D1 -13 ¢iBm

F-20

W

-60

Center 704 MHz 2 MHz/

30.NOV.2019 14:26:41

Span 20 MHz

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 10 ms

Marker T

20
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F-40

=50

=60

Center 716 MHz 2 MHz/

30.NOV.2019 14:27:45

Span 20 MHz
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 1.5 2.5 2.5
928 t0 929. 5.0 N/A N/A
929 to 960. 1.5 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ —==—————-- 1
1 1
: Temperature :
! Chamber X
| |
1
: EUT 1 Test
! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52%
ATM Pressure: 101.0 kPa

The testing was performed by George Zhong on 2019-11-28.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Teml():z;)a fure Power Supplied FrET:z:cy Frgz'l:s:cy (I;);r:lt)
(Hz) (ppm)

-30 6 0.0072 2.5
-20 2 0.0024 2.5
-10 -1 -0.0012 2.5
0 3 0.0036 2.5
10 N.V. 1 0.0012 2.5
20 4 0.0048 2.5
30 -5 -0.0060 2.5
40 2 0.0024 2.5
50 3 0.0036 2.5
L.V. 6 0.0072 2.5

20 H.V. 2 0.0024 2.5
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EDGE Mode
Middle Channel, f,=836.6MHz
TemBeTSuT® | poyersuppliea | Error || Error | Limit
(Hz) (ppm)

-30 3 0.0036 2.5
-20 2 -0.0024 2.5
-10 1 0.0012 2.5
0 -5 -0.0060 2.5
10 N.V. 4 0.0048 2.5
20 1 0.0012 2.5
30 6 0.0072 2.5
40 2 0.0024 2.5
50 3 0.0036 2.5
L.V. 6 0.0072 2.5

20 H.V. 2 0.0024 2.5

WCDMA Mode
Middle Channel, f,=836.6MHz
Tem[():g)a fure Power Supplied Frgi'l:(e):cy Frg}':(e):cy (I;)l;::lt)
(Hz) (ppm)

-30 6 0.0072 2.5
-20 2 -0.0024 2.5
-10 3 0.0036 2.5
0 -1 -0.0012 2.5
10 N.V. 4 0.0048 2.5
20 2 0.0024 2.5
30 -5 -0.0060 2.5
40 1 0.0012 2.5
50 -5 -0.0060 2.5
L.V. 4 0.0048 2.5

20 H.V. 3 0.0036 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Frequency Frequency
©C) Power Supplied Error Error Result
(Hz) (ppm)
-30 6 0.0032 pass
-20 2 0.0011 pass
-10 1 0.0005 pass
0 5 0.0027 pass
10 N.V. 3 0.0016 pass
20 -2 -0.0011 pass
30 -5 -0.0027 pass
40 1 0.0005 pass
50 3 0.0016 pass
L.V. 6 0.0032 pass
20 H.V. -5 -0.0027 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Teml()g )a ture Power Supplied Frg}'l:(e):cy Fl‘g}.l:(e);lcy Result
(Hz) (ppm)

-30 5 0.0027 pass
-20 -2 -0.0011 pass
-10 3 0.0016 pass
0 -1 -0.0005 pass
10 N.V. 4 0.0021 pass
20 -2 -0.0011 pass
30 1 0.0005 pass
40 5 0.0027 pass
50 -4 -0.0021 pass
L.V. 3 0.0016 pass
20 H.V. -5 -0.0027 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g )a ture Power Supplied Fr;‘i‘:sicy Frg}'l:s;'lcy Result
(Hz) (ppm)

-30 3 0.0016 pass
-20 1 0.0005 pass
-10 2 0.0011 pass
0 -4 -0.0021 pass
10 N.V. -5 -0.0027 pass
20 1 0.0005 pass
30 -6 -0.0032 pass
40 2 0.0011 pass
50 -5 -0.0027 pass
L.V. 3 0.0016 pass
20 H.V. 4 0.0021 pass

AWS Band (Part 27)

Temperature Power Fy, Fu F\, Limit Fy Limit
“C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 1710.1118 1754.9988 1710 1755
-20 1710.0754 1754.9977 1710 1755
-10 1710.0125 1754.9971 1710 1755

0 1710.2682 1754.9952 1710 1755
10 N.V. 1710.2084 1754.9940 1710 1755
20 1710.2965 1754.9984 1710 1755
30 1710.2586 1754.9967 1710 1755
40 1710.0331 1754.9978 1710 1755
50 1710.1565 1754.9982 1710 1755

L.V. 1710.0620 1754.9966 1710 1755
20 H.V. 1710.2774 1754.9982 1710 1755
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem]()g )a ture Power Supplied FrET:s:cy Frg}'l:s;'lcy Result
(Hz) (ppm)
-30 3 0.0016 pass
-20 -5 -0.0027 pass
-10 1 0.0005 pass
0 -4 -0.0021 pass
10 N.V. 6 0.0032 pass
20 2 0.0011 pass
30 -3 -0.0016 pass
40 1 0.0005 pass
50 5 0.0027 pass
L.V. 6 0.0037 pass
20 H.V. 11 0.0059 pass
Band 4:
10 MHz Bandwidth
Temperature Power Fi Fu FLimit | Fy Limit
“C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 1710.3393 1754.5366 1710 1755
-20 1710.4026 1754.4366 1710 1755
-10 1710.3949 1754.5228 1710 1755
0 1710.4094 1754.3420 1710 1755
10 N.V. 1710.3214 1754.3361 1710 1755
20 1710.3990 1754.5075 1710 1755
30 1710.5486 1754.4264 1710 1755
40 1710.3699 1754.3810 1710 1755
50 1710.3942 1754.5723 1710 1755
L.V. 1710.5247 1754.3042 1710 1755
20 H.V. 1710.5543 1754.4430 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
TEmDEIAUE | povyer Supplid Vear | Errar Limit
(Hz) (ppm)
-30 2 0.0024 2.5
-20 6 0.0072 2.5
-10 -3 -0.0036 2.5
0 -5 -0.0060 2.5
10 N.V. 4 0.0048 2.5
20 -9 -0.0108 2.5
30 5 0.0060 2.5
40 -8 -0.0096 2.5
50 2 0.0024 2.5
20 L.V. 6 0.0027 2.5
H.V. 7 0.0043 2.5
Band 7:
10 MHz Bandwidth
Temperature Power FL Fu F.Limit | Fy Limit
(°C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 2500.3949 2569.4363 2500 2570
-20 2500.5878 2569.4019 2500 2570
-10 2500.3474 2569.536 2500 2570
0 2500.3523 2569.5065 2500 2570
10 N.V. 2500.4732 2569.3155 2500 2570
20 2500.3068 2569.5486 2500 2570
30 2500.5092 2569.5295 2500 2570
40 2500.3383 2569.3492 2500 2570
50 2500.3137 2569.5675 2500 2570
20 L.V. 2500.3185 2569.5299 2500 2570
H.V. 2500.4825 2569.5292 2500 2570
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Band 12:
10 MHz Bandwidth
Temperature Power Fy, Fy F,, Limit Fy Limit
(°C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 699.4949 715.4604 699 716
20 699.7170 715.3038 699 716
-10 699.7210 7153018 699 716
0 699.7494 715.5814 699 716
10 N.V. 699.6083 715.5472 699 716
20 699.7250 715.5140 699 716
30 699.4697 715.3741 699 716
40 699.4983 715.5936 699 716
50 699.4805 715.4952 699 716
L.V. 699.7339 715.5582 699 716
20 H.V. 699.5527 715.5918 699 716
Band 17:
10 MHz Bandwidth
Temperature Power Fy, Fu Fy, Limit Fy Limit
“C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 704.5855 715.5741 704 716
-20 704.3683 715.5652 704 716
-10 704.568 715.5447 704 716
0 704.5846 715.4129 704 716
10 N.V. 704.5864 715.3469 704 716
20 704.5401 715.3440 704 716
30 704.5501 715.5870 704 716
40 704.5441 715.3866 704 716
50 704.5773 715.4145 704 716
L.V. 704.4228 715.3756 704 716
20 H.V. 704.5695 715.3208 704 716

FCC Part 27, FCC Part 22H/24E

Page 205 of 208




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ191118001-00C

16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g )a ture Power Supplied Fr:l(:'l;(i:cy Fl‘g}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 6 0.0032 pass
-20 1 0.0005 pass
-10 -2 -0.0011 pass
0 -4 -0.0021 pass
10 N.V. 5 0.0027 pass
20 -3 -0.0016 pass
30 2 0.0011 pass
40 -3 -0.0016 pass
50 5 0.0027 pass
L.V. 7 0.0037 pass
20 H.V. 11 0.0059 pass
Band 4:
10 MHz Bandwidth
Temperature Power Fy. Fu F), Limit Fy Limit
cC) Supplied (MHz) (MHz) (MHz) (MHz)
-30 1710.7252 1754.6245 1710 1755
-20 1710.7154 1754.7366 1710 1755
-10 1710.5313 1754.7761 1710 1755
0 1710.736 1754.7646 1710 1755
10 N.V. 1710.7477 1754.5698 1710 1755
20 1710.5684 1754.6637 1710 1755
30 1710.6388 1754.6665 1710 1755
40 1710.623 1754.5749 1710 1755
50 1710.7297 1754.6916 1710 1755
L.V. 1710.6442 1754.5742 1710 1755
20 H.V. 1710.7955 1754.5908 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Tem]()%r )a e Power Supplied Fl‘g::s;lcy Frg}‘l:z?cy (I;)l:::lt)
(Hz) (ppm)
-30 3 0.0036 2.5
-20 5 0.0060 2.5
-10 -6 -0.0072 2.5
0 1 0.0012 2.5
10 N.V. 4 0.0048 2.5
20 -2 -0.0024 2.5
30 5 0.0060 2.5
40 -4 -0.0048 2.5
50 8 0.0096 2.5
20 L.V. 5 0.0027 2.5
H.V. 8 0.0096 2.5
Band 7:
10 MHz Bandwidth
Temperature Power F. Fu F,, Limit Fy Limit
C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 2500.7565 2569.3912 2500 2570
-20 2500.8377 2569.4742 2500 2570
-10 2500.8317 2569.4693 2500 2570
0 2500.7751 2569.3392 2500 2570
10 N.V. 2500.9538 2569.3487 2500 2570
20 2500.9591 2569.5546 2500 2570
30 2500.7877 2569.6054 2500 2570
40 2501.0152 2569.4518 2500 2570
50 2500.7527 2569.634 2500 2570
20 L.V. 2501.0192 2569.5605 2500 2570
H.V. 2500.8752 2569.3362 2500 2570
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Band 12:
10 MHz Bandwidth
Temperature Power Fy. Fy Fy Limit Fy Limit
(°C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 699.5094 715.4243 699 716
-20 699.5195 715.3177 699 716
-10 699.7468 715.3132 699 716
0 699.7375 715.3923 699 716
10 N.V. 699.4798 715.3748 699 716
20 699.5317 715.3081 699 716
30 699.5422 715.3203 699 716
40 699.4858 715.3364 699 716
50 699.7240 715.5130 699 716
L.V. 699.6333 715.3475 699 716
20 H.V. 699.7225 715.4906 699 716
Band 17:
10 MHz Bandwidth
Temperature Power Fy, Fu F\ Limit Fy Limit
(°C) Supplied (MHz) (MHz) (MHz) (MHz)
-30 704.579 715.3915 704 716
-20 704.3731 715.5682 704 716
-10 704.5758 715.4969 704 716
0 704.3516 715.5524 704 716
10 N.V. 704.5007 715.383 704 716
20 704.4708 715.5964 704 716
30 704.4623 715.3074 704 716
40 704.4274 715.3939 704 716
50 704.5553 715.4011 704 716
L.V. 704.4223 715.4589 704 716
20 H.V. 704.4866 715.4973 704 716
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